
F-853-0916 09/2016

LANDOLL CORPORATION
1900 North Street

Marysville, Kansas 66508
(785) 562-5381

800-428-5655 ~ WWW.LANDOLL.COM

TWO TON
LOADOLL STEEL BED

Parts Manual

http://www.landoll.com
http://www.landoll.com/




Table of Contents
1 Illustrated Parts List
Instructions For Ordering Parts  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-1

Frame Assembly 23’ and 25.5’ - 1 of 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-2
Frame Assembly 23’ and 25.5’ - 2 of 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-3
Frame Assembly 23’ and 25.5’ - 3 of 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-4
Frame Assembly Hydraulics 23’ and 25.5’ - 4 of 5  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-5
Frame Assembly Electrical 23’ and 25.5’ - 5 of 5  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-6
Frame Assembly 28’ - 1 of 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-9
Frame Assembly 28’ - 2 of 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-10
Frame Assembly 28’ - 3 of 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-11
Frame Assembly 28’ - 4 of 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-12
Frame Assembly 28’ - 5 of 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-13
Wet Kit and Frame Brackets, 23’  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-16
Wet Kit and CL Frame Brackets 25.5’ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-18
Wet Kit and CL Frame Brackets 28’  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-20
Steel Bed Brackets, 23’ and 25.5’ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-22
Steel Bed Brackets, 28’ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-24
Bed Assembly 23’ x 102” Chain Drive - 1 of 3  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-26
Bed Assembly 23’ x 102” Chain Drive - 2 of 3  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-28
Bed Assembly 23’ x 102” Chain Drive - 3 of 3  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-30
Bed Assembly 25.5’ x 102” Chain Drive - 1 of 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-32
Bed Assembly 25.5’ x 102” Chain Drive - 2 of 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-34
Bed Assembly 25.5’ x 102” Chain Drive - 3 of 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-36
Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 1 of 3 . . . . . . . . . . . . . . . . . . . . 1-38
Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 2 of 3 . . . . . . . . . . . . . . . . . . . . 1-40
Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 3 of 3 . . . . . . . . . . . . . . . . . . . . 1-42
Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch - 1 of 4  . . . . . . . . . . . . . 1-43
Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch - 2 of 4  . . . . . . . . . . . . . 1-44
Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch - 3 of 4  . . . . . . . . . . . . . 1-46
Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch - 4 of 4  . . . . . . . . . . . . . 1-48
Bulkhead Assembly, 23’ and 25.5’  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-49
Bulkhead Assembly, 28’  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-50
Hitch Combo Pintle/2” Ball (Universal) - Optional, 28’ Only  . . . . . . . . . . . . . . . . . . . . . . . 1-52
Required Parts at Truck, 28’ Only . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-54
Gear Pump Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-55
PTO Electrical Connector  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-56
Work Light, Bumper Mount - Optional . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-57
 i



Warning Strobe, Bulkhead Mount - Optional . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-58
Work Light LED - Optional . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-60
Work Light LED Pair- Optional  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-62
Chain Assembly, Container Load  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-64
Container Chain and Bridle . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-65
Pusher, Container Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-66
Chain Connector  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-67
Chain and Hook Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-67
Container Hold Downs . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-68
Storage Box - 48 x 20 x 18H . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-69
Tool Box - 48 x 18 x 18H . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-70
Ladder Assembly, 23’ Bed . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-72
Ladder Assembly, 25.5’ and 28’ Beds . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-73
Alignment Rollers w/Storage Racks - 28’ Bed Only  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-74
Cone Assembly, 23’ and 25.5’ Beds  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-76
Broom and Bar Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-78
Tool Accessory Kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-80
Spare Light Kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-81
Container Hold-Down Chain Kit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-81
Strap Ratchet . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-82
Load Binder . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-82
Tool Box Door Stop . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-83
Bracket DOT for Mud Flap . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-83
Bracket Container Lock Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-84

2 Numerical Index
ii



Illustrated Parts List Instructions For Ordering Parts
Illustrated Parts List
Figure 1-1: Identification Plate and Location

Instructions For Ordering Parts

ORDER PARTS FROM LANDOLL PARTS DISTRIBUTION CENTER

** Repair parts must be ordered through an Authorized Dealer **

PHONE NO: 1-800-423-4320 OR 1-785-562-5381                                                                  FAX NO: 888-527-3909
ORDER ONLINE: Dealer.landoll.com 

IDENTIFICATION PLATE

The identification plate, which lists the model number and serial number, is located on the front of the frame. 
(See Figure 1-1)

SERIAL NUMBER NOMENCLATURE

The serial number for the 2 Ton Loadoll is located on the identification plate.
1-1

tel:+18004234320
tel:+17855625381
http://Dealer.landoll.com


ILLUSTRATED PARTS LIST
Frame Assembly 23’ and 25.5’ - 1 of 5

Figure 1-2: Frame Assembly 23’ and 25.5’ - 1 of 5
1-2 F-853-0916



ILLUSTRATED PARTS LIST
Frame Assembly 23’ and 25.5’ - 2 of 5

Figure 1-3: Frame Assembly 23’ and 25.5’ - 2 of 5
1-3



ILLUSTRATED PARTS LIST

Steel Bed Brackets, 23’ and 25.5’
Frame Assembly 23’ and 25.5’ - 3 of 5

Figure 1-4: Frame Assembly 23’ and 25.5’ - 3 of 5
1-4 F-853-0916



ILLUSTRATED PARTS LIST
Frame Assembly Hydraulics 23’ and 25.5’ - 4 of 5

Figure 1-5: Frame Assembly Hydraulics 23’ and 25.5’ - 4 of 5 
1-5



ILLUSTRATED PARTS LIST

Bed Assembly 23’ x 102” Chain Drive - 3 of 3
Frame Assembly Electrical 23’ and 25.5’ - 5 of 5

Figure 1-6: Frame Assembly Electrical 23’ and 25.5’ - 5 of 5 
1-6 F-853-0916



ILLUSTRATED PARTS LIST
Frame Assembly - 23’ and 25.5’
ITEM PART NO. DESCRIPTION QTY.

1 43028 HOSE WRAP AEROQUIP 3/8 6
2 103817 CLAMP,HOSE 660 U/C 2
3 121002 HOSE ASSY1/2X45,SAE37,STR-STR 1
4 122285 CYLINDER 3X108 1
5 122755 DECAL, OPERATION LH CF W/L 1
6 122861 HOSE ASSY 3/8X147 #8STR-#8-90 1
7 122861 HOSE ASSY 3/8X147 #8STR-#8-90 1
8 122901 E-CHAIN HOSE SUPPORT CF 1
9 122980 GUIDE E-CHAIN TRAY 1
10 123717 ROD END, BALL JOINT 3/8 1
11 123801 STOP, TUBE HYD TILT 1
12 123802 STOP, ROD HYD TILT 1
13 123873 HOSE ASSY 3/8X190 #8STR-#8-90 1
14 123873 HOSE ASSY 3/8X190 #8STR-#8-90 1
15 124696 VALVE,CHK DBL PILOT O-RING 1
16 125558 HOSE ASSY, 3/4X188 SAE37, STR 1
17 127806 ADAPTER,HYD-8JIC W/3/32RESTR 2
18 134466 SCREW 10-24X3-1/2 RD HD MACH 2
19 143114 GROMMET OVAL GROTE 4
20 150111 HARNESS 300 IN MALE FEMALE 1
21 162508 CYLINDER 3-1/2X20 SAE 2
22 162827 PIN WLDMT CYL TILT UPPER 20K 2
23 168650 PLATE, LIFT 1
24 169853 PLATE, HINGE 1
25 178444 BUSHING NYLON INSERT 9/16ID 1
26 179902 LIGHT S/T/T RED CLEAR LENS GRT 2
27 180570 COVER CHROME OBLONG GROMMET 4
28 185059 LIGHT, LED COURTESY, GROTE 1
29 186945 LEG STABILIZER WLDMT 1
30 186948 BRACE TUBE OUTER STABILIZER 2
31 186849 BRACE TUBE INNER STABILIZER 2
32 186951 PIN STABI;IZER 7
33 187860 LIGHT ASSY LICENSE LED GROTE 1
34 187864 LIGHT RED LED 75CL/MK CLEAR CB 5
35 188880 FRAME WLDMT,CL20M 25 1
36 188914 ROD, CONTROL STOP 1
37 188916 COVER VALVE WLDMT 1
38 188920 VALVE ASSY 3-SPOOL CL 1
39 188926 HOSE ASSY, 1/2X284#8 JIC#8JCF 1
40 190721 COVER ALARM HOLE 1
41 190733 HARNESS REAR SILL CL 1
42 190735 LIGHT BACK-UP LED CLEAR 2
43 190745 HARNESS ASSY, KAR-TECH CL25 1
44 190749 PLATE ACCESS BUMPER 1
45 192013 SERIAL NUMBER PLATE 1
46 192060 HARNESS MAIN CL ASSY 1
47 1400548 ELBOW EX LG 1
48 1403982 HOSE ASSY 1/2X38,SAE37,STR-STR 2
1-7



ILLUSTRATED PARTS LIST

Bed Assembly 25.5’ x 102” Chain Drive - 1 of 3
49 0600-250-03000 1/4X3 ROLL PIN ZP 7
50 1-394-010002 HOSE ABRASION SLEEVEX2-7/8 5
51 1-397-010301194 HOSE ASSY, 1/2X194 SAE37, STR 1
52 1-397-010301284 HOSE ASSY, 1/2X284 SAE37, STR 1
53 1-510-010001 NUT, 3/8-16 FLANGE LOCK 10
54 1-512-010005-05 NUT, HEX SLFLKG GRB 3/8-16 4
55 1-512-010005-09 NUT, HEX SLFLKG GRB 1/2-13 6
56 1-512-010005-13 NUT, HEX SLFLKG GRB 5/8-11 2
57 1-512-010007-03 NUT, HEX 10-24 7
58 1-512-010007-05 NUT, HEX 1/4-20 8
59 1-557-010362-20 PIN, COTTER 3/32 X 1 2
60 1-557-010362-54 PIN, COTTER 3/16 X 2-1/4 7
61 1-654-010047-06 SCREW,HX CP 1/4-20UNCX1 GR5 8
62 1-654-010051-06 SCREW, HEX CAP 3/8-16UNCX1-1/4 8
63 1-654-010051-07 SCREW,HEX CAP 3/8-16UNCX 1-1/2 2
64 1-654-010051-09 SCREW,HEX CAP 3/8-16UNCX 2 2
65 1-654-010055-03 SCREW, HEX CAP 1/2-13UNC X 1-1/2 4
66 1-654-010059-02 SCREW, HEX CAP 5/8-11 X 1-1/4 GR5 2
67 1-654-010059-07 SCREW, HEX CAP 5/8-11 X 2-1/2 GR5 2
68 1-656-010003051 SCREW RH HD MACH 10-24X3/4 3
69 1-656-010003053 SCREW RH HD MACH 10-24X1 2
70 1-796-010003-02 TIE, STRAP PLASTIC.18X14.0 20
71 1-822-010002 TRIM-LOK 3/16 9
72 1-861-010032-04 WASHER FLAT 3/16 ZP 3
73 1-861-010032-07 WASHER FLAT 1/4 ZP 8
74 1-861-010032-11 WASHER FLAT 3/8 W ZP/CD 12
75 1-861-010032-14 WASHER FLAT 1/2 N ZP/CD 4
76 1-861-010032-15 WASHER FLAT 1/2 W ZP/CD 2
77 1-861-010032-18 WASHER FLAT 5/8 N ZP/CD 2
78 1-861-010034-07 WASHER,LKG HLCL SPR NO 10 7
79 1-861-010034-09 WASHER LKG HLCL SPR, 1/4 8
80 107-0047 SCREW,HH PK TYPE F10-24X1/2 4
81 12420301-017 RIVET,BLIND .156 X 1/4GRIP 4
82 202702-8-8S ADAPTER #8 O-RING TO #8 TUBE 3
83 203102-8-8S ADAPTER TEE 1/2#8JICX#8JIC SWV 2
84 2062-8-8S ADAPTER 90, #8 O-RING-TUBE 6
85 3-102-010027 U-BOLT BALL HITCH 1
86 3-272-010003 CONNECTOR ELECT 4 POLE FM 1
87 3-485-010001 FLAP, MUD 21 IN 2
88 3-573-010105 DECAL IMPORTANT BED FORWARD 1
89 3-573-010377 DECAL 2”REFLECTIVE TAPE RD/WHT 5
90 3-573-010377 DECAL 2”REFLECTIVE TAPE RD/WHT 24.75 LONG REF
91 3-762-010017 CLAMP MUD FLAP 2

Frame Assembly - 23’ and 25.5’
ITEM PART NO. DESCRIPTION QTY.
1-8 F-853-0916



ILLUSTRATED PARTS LIST
Frame Assembly 28’ - 1 of 5

Figure 1-7: Frame Assembly 28’ - 1 of 5
1-9



ILLUSTRATED PARTS LIST

Bed Assembly 25.5’ x 102” Chain Drive - 3 of 3
Frame Assembly 28’ - 2 of 5

Figure 1-8: Frame Assembly 28’ - 2 of 5
1-10 F-853-0916



ILLUSTRATED PARTS LIST
Frame Assembly 28’ - 3 of 5

Figure 1-9: Frame Assembly 28’ - 3 of 5
1-11



ILLUSTRATED PARTS LIST

Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 1 of 3
Frame Assembly 28’ - 4 of 5

Figure 1-10: Frame Assembly 28’ - 4 of 5
1-12 F-853-0916



ILLUSTRATED PARTS LIST
Frame Assembly 28’ - 5 of 5

Figure 1-11: Frame Assembly 28’ - 5 of 5
1-13



ILLUSTRATED PARTS LIST

Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 2 of 3
Frame Assembly - 28’
ITEM PART NO. DESCRIPTION QTY.

1 43028 HOSE WRAP AEROQUIP 3/8 6
2 103817 CLAMP,HOSE 660 U/C 2
3 122755 DECAL, OPERATION LH CF W/L 1
4 122901 E-CHAIN HOSE SUPPORT CF 1
5 122980 GUIDE E-CHAIN TRAY 1
6 127693 HOSE ASSY 3/4 X 282 SAE37, STR-ST 1
7 127806 ADAPTER, HYD -8JIC W 3/32 RESTR 2
8 128472 HOSE ASSY, 1/2 X 374 SAE37, STR 1
9 134466 SCREW 10-24X3-1/2 RD HD MACH 2

10 143114 GROMMET OVAL GROTE 4
11 150093 HARNESS 5 AUX BRANCHES GROTE 2
12 150111 HARNESS 300 IN MALE FEMALE 1
13 162827 PIN WLDMT CYL TILT UPPER 20K 4
14 166912 HOSE ASSY, 1/2X312 #8JIC 1
15 168650 PLATE, LIFT 1
16 169534 RELAY, SEALED 20/40A SPDT, 12V 2
17 169853 PLATE, HINGE 1
18 171442 CYLIDER 3 X 117 1
19 179902 LIGHT S/T/T RED CLEAR LENS GROTE 2
20 180570 COVER CHROME OBLONG GROMMET 4
21 184585 VALVE, DUAL COUNTERBALANCE, 30GPM 3
22 185059 LIGHT, RED COURTESY, GROTE 1
23 186882 HARNESS, CONTROL VALVE 1
24 187860 LIGHT ASSY LICENSE LED GROTE 1
25 187864 LIGHT RED LED 75CL/MK CLEAR CB 5
26 190721 COVER ALARM HOLE 1
27 190732 HARNESS MAIN CL 1
28 190733 HARNESS REAR SILL CL 1
29 190735 LIGHT BACK-UP LED CLEAR 2
30 190749 PLATE ACCESS BUMPER 1
31 192013 SERIAL NUMBER PLATE 1
32 198564 FRAME WLDMT, CL20M TANDEM 1
33 198607 CYLINDER 3-1/2X30 SAE 2
34 198612 COVER VALVE WLDMT REXROTH 1
35 198615 HITCH STABILIZER WLDMT 1
36 199067 VALVE ASSY 5 SPL REXROTH 1
37 199076 CYLINDER 3-1/2 X 12 WELDED 2
38 199080 PIN, WLDMT CYL LOWER HITCH 2
39 199089 PIN FRONT TELE CYL 1
40 199090 END STOP CYL PIN 2
41 200427 VALVE N.O. SOLENOID HYDR 1
42 200431 SENSOR, PROXIMITY XL RANGE 1
43 201526 HARNESS, LANDOLL DEU 1
44 201527 CONNECTOR SEALED RELAY 1
45 201528 HARNESS, PROXIMITY SWITCH 1
46 202759 HARNESS PTO TO RELAY 1
47 202762 HANDLE REXROTH MOD 5
48 71508989 HOSE ASSY 1/2X312 SAE37 STR 1
49 1-298-010001-1 FITTING, GREASE 1/4-28 STR 6
1-14 F-853-0916



ILLUSTRATED PARTS LIST
50 1-394-010002 HOSE ABRASION SLEEVEX2-7/8 5
51 1-397-010301030 HOSE ASSY, 1/2X30 SAE37, STR 1
52 1-397-010301039 HOSE ASSY, 1/2X39 SAE37, STR 3
53 1-397-010301051 HOSE ASSY, 1/2X51, SAE37 6
54 1-397-010301070 HOSE ASSY,1/2 X 70SAE37 STR 2
55 1-397-010301194 HOSE ASSY, 1/2X194 SAE37, STR 1
56 1-397-010301220 HOSE ASSY, 1/2X220 SAE37 4
57 1-510-010001 NUT, 3/8-16 FLANGE LOCK 10
58 1-512-010005-05 NUT, HEX SLFLKG GRB 3/8-16 16
59 1-512-010005-09 NUT, HEX SLFLKG GRB 1/2-13 6
60 1-512-010005-13 NUT, HEX SLFLKG GRB 5/8-11 2
61 1-512-010007-03 NUT, HEX 10-24 9
62 1-512-010007-05 NUT, HEX 1/4-20 8
63 1-654-010047-06 SCREW,HX CP 1/4-20UNCX1 GR5 8
64 1-654-010051-06 SCREW, HEX CAP 3/8-16UNCX1-1/4 8
65 1-654-010051-07 SCREW,HEX CAP 3/8-16UNCX 1-1/2 8
66 1-654-010051-10 SCREW,HEX CAP 3/8-16UNCX 2-1/4 6
67 1-654-010051-12 SCREW,HEX CAP 3/8-16UNCX 2-3/4 2
68 1-654-010055-03 SCREW, HEX CAP 1/2-13UNC X 1-1/2 4
69 1-654-010059-02 SCREW, HEX CAP 5/8-11 X 1-1/4 GR5 2
70 1-654-010059-07 SCREW, HEX CAP 5/8-11 X 2-1/2 GR5 2
71 1-656-010003051 SCREW RH HD MACH 10-24X3/4 5
72 1-656-010003053 SCREW RH HD MACH 10-24X1 2
73 1-796-010003-02 TIE, STRAP PLASTIC.18X14.0 20
74 1-822-010002 TRIM-LOK 3/16 9
75 1-861-010032-04 WASHER FLAT 3/16 ZP 5
76 1-861-010032-07 WASHER FLAT 1/4 ZP 8
77 1-861-010032-11 WASHER FLAT 3/8 W ZP/CD 25
78 1-861-010032-14 WASHER FLAT 1/2 N ZP/CD 6
79 1-861-010032-15 WASHER FLAT 1/2 W ZP/CD 2
80 1-861-010032-18 WASHER FLAT 5/8 N ZP/CD 2
81 1-861-010034-07 WASHER,LKG HLCL SPR NO 10 9
82 1-861-010034-09 WASHER LKG HLCL SPR, 1/4 8
83 107-0047 SCREW,HH PK TYPE F10-24X1/2 4
84 12420301-017 RIVET,BLIND .156 X 1/4GRIP 4
85 202702-10-8S ADAPTER #10 O-RING TO #8 TUBE 6
86 202702-8-8S ADAPTER #8 O-RING TO #8 TUBE 1
87 203102-8-8S ADAPTER TEE 1/2#8JICX#8JIC SWV 4
88 2062-10-8S ADAPTER 90, #10 O-RING-TUBE 6
89 2062-12-8S ADAPTER 90, #12 O-RING-TUBE 2
90 2062-8-8S ADAPTER 90, #8 O-RING-TUBE 9
91 3-102-010027 U-BOLT BALL HITCH 1
92 3-201-010001 CONDUIT 5/16 PLASTIC FLEX 5
93 3-201-010002 CONDUIT 3/8 PLASTIC FLEX 4
94 3-203-010025 CONNECTOR ELECTRICAL 6-WAY 1
95 3-368-010252 HARNESS ASSY BKHD LIGHT EXT 1
96 3-485-010001 FLAP, MUD 21 IN 2
97 3-573-010105 DECAL IMPORTANT BED FORWARD 1
98 3-573-010377 DECAL 2”REFLECTIVE TAPE RD/WHT 24.75 LONG REF
99 3-762-010017 CLAMP MUD FLAP 2

Frame Assembly - 28’
ITEM PART NO. DESCRIPTION QTY.
1-15



ILLUSTRATED PARTS LIST
Wet Kit and Frame Brackets, 23’

Figure 1-12: Wet Kit and Frame Brackets, 23’
1-16 F-853-0916



ILLUSTRATED PARTS LIST
Wet Kit and Frame Brackets, 23’
ITEM PART NO. DESCRIPTION QTY.

162834 WET KIT & FRAME BRKTS 23’
1 1-181-010046-7 CLAMP, HOSE 1-1/16 TO 2 DIA #24 2
2 1-295-010001 RETURN LINE FILTER 1
3 1-298-010001-1 FITTING, GREASE 1/4-28 STR SHORT 4
4 1-512-010005-05 NUT, HEX, SLFLKG, 3/8-16 UNC GRB 2
5 1-512-010005-19 NUT, HEX, SLFLKG, 1-8 UNC GRB 8
6 1-654-010049-03 SCREW HEX, 5/16-18UNC X 3/4 GR5 2
7 1-654-010051-07 SCREW, HEX 3/8-16UNC X 1-1/2 GR5 2
8 1-654-010125-09 SCREW, HEX, 1-8UNC X 3 GR8 8
9 1-796-010003-02 TIE, STRAP PLASTIC .18 X 14 20
10 1-861-010032-11 WASHER, FLAT ZP/CD, 3/8W 2
11 1-861-010032-24 WASHER, FL 1IN NARROW, ZP 10
12 1-861-010034-10 WASHER, LKGHLCL SPR, 5/16 2
13 107513 ADAPTER #16 O/R - 1-1/4 HOSE REF
14 122327 FITTING 1.63-12SAE-1.25H/090 1
15 122505 PLUG O-RING 1-5/8 (-20) STEEL 1
16 123762 PIN, WLDMT CYL TILT LOWWER 2
17 141251 SPRING PIN,SLOTTED 2
18 144409 HOSE ASSY 1/2 X 328 #8JIC STR 1
19 162812 TANK HYD CYL ANCHOR CL 20K WLD 1
20 162816 ANCHOR HYD WLDMT TANK CL 20K 2
21 162819 ANCHOR WLDMT CL 20M TRUCK 1
22 162821 ANCHOR WLDMT CL 20M PIVOT FRM REF
23 162823 PIN, MAIN CL 20M PIVOT 1
24 162833 WASHER CL HYDR TANK 20M 4
25 194420 SUCTION FILTER HEAD 1
26 194421 SUCTION FILTER 2
27 194422 SUCTION FILTER GAUGE 1
28 194423 ADAPTER 20 O-RING TO 1-1/4 P 2
29 194430 BRACKET FILTER SUPPORT 1
30 2024-12-12S ADAPTER 90 3/4MPT X 3/4M JC 1
31 2216-12-12S ADAPT 3/4-14P/1-1/16 O-RING 1
32 3-162-010001 FILLER-BREATHER-STRAINER ASSY. 1
33 3-311-010212 SUPPORT, HYD LINE 5
34 3-399-010001 HOSE, 1-1/4 I.D. SUCTION 15’
35 3-591-010001 HYDRAULIC PUMP, GEAR REF
36 3/4NIPPLE NIPPLE ALL THREAD 1
37 900598-12S PLUG, O-RING BOSS #12 2
1-17



ILLUSTRATED PARTS LIST

Bulkhead Assembly, 23’ and 25.5’
Wet Kit and CL Frame Brackets 25.5’

Figure 1-13: Wet Kit and CL Frame Brackets 25.5’
1-18 F-853-0916



ILLUSTRATED PARTS LIST
Wet Kit and CL Frame Brackets 25.5’
ITEM PART NO. DESCRIPTION QTY.

190707 WET KIT& FRAME BRKTS 25’5”
1 1-181-010046-7 CLAMP, HOSE 1-1/16 TO 2 DIA #24 2
2 1-295-010001 RETURN LINE FILTER 1
3 1-298-010001-1 FITTING, GREASE 1/4-28 STR SHORT 4
4 1-512-010005-05 NUT, HEX, SLFLKG, 3/8-16 UNC GRB 2
5 1-512-010005-19 NUT, HEX, SLFLKG, 1-8 UNC GRB 8
6 1-654-010051-07 SCREW, HEX 3/8-16UNC X 1-1/2 GR5 2
7 1-654-010125-09 SCREW, HEX, 1-8UNC X 3 GR8 8
8 1-796-010003-02 TIE, STRAP PLASTIC .18 X 14 20
9 1-861-010032-11 WASHER, FLAT ZP/CD, 3/8W 2
10 1-861-010032-24 WASHER, FL 1IN NARROW, ZP 10
11 122327 FITTING 1.63-12SAE-1.25H/090 1
12 122505 PLUG O-RING 1-5/8 (-20) STEEL 1
13 123762 PIN, WLDMT CYL TILT LOWWER 2
14 141251 SPRING PIN,SLOTTED 2
15 162812 TANK HYD CYL ANCHOR CL 20K WLD 1
16 162816 ANCHOR HYD WLDMT TANK CL 20K 2
17 162819 ANCHOR WLDMT CL 20M TRUCK 1
18 162823 PIN, MAIN CL 20M PIVOT 1
19 162833 WASHER CL HYDR TANK 20M 6
20 192034 HOSE ASSY, 1/2 X 342, SAE37, STR (NOT SHOWN) 1
21 2024-12-12S ADAPTER 90 3/4MPT X 3/4M JC 1
22 2216-12-12S ADAPT 3/4-14P/1-1/16 O-RING 1
23 3-162-010001 FILLER-BREATHER-STRAINER ASSY. 1
24 3-311-010212 SUPPORT, HYD LINE 5
25 3-399-010001 HOSE, 1-1/4 I.D. SUCTION 15’
26 3/4NIPPLE NIPPLE ALL THREAD 1
27 900598-12S PLUG, O-RING BOSS #12 2
1-19



ILLUSTRATED PARTS LIST

Gear Pump Assembly
Wet Kit and CL Frame Brackets 28’

Figure 1-14: Wet Kit and CL Frame Brackets 28’
1-20 F-853-0916



ILLUSTRATED PARTS LIST
Wet Kit and CL Frame Brackets 28’
ITEM PART NO. DESCRIPTION QTY.

199097 WET KIT& FRAME BRKTS 20M 28’
1 1-181-010046-7 CLAMP, HOSE 1-1/16 TO 2 DIA #24 4
2 1-1/4ST ELL PIPE ELBOW BLK 90 ST 2
3 1-295-010001 RETURN LINE FILTER 1
4 1-298-010001-1 FITTING, GREASE 1/4-28 STR SHORT 4
5 1-512-010005-05 NUT, HEX, SLFLKG, 3/8-16 UNC GRB 2
6 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC GRB 4
7 1-512-010005-19 NUT, HEX, SLFLKG, 1-8 UNC GRB 4
8 1-654-010047-03 SCREW, HEX 1/4-20UNC X 5/8 GR5 2
9 1-654-010051-07 SCREW, HEX, 3/8-16UNC 1-1/2 GR5 2
10 1-654-010059-05 SCREW, HEX, 5/8-11UNC X 2 GR5 4
11 1-654-010125-09 SCREW, HEX, 1-8UNC X 3 GR5 4
12 1-796-010003-02 TIE, STRAP PLASTIC .18 X 14 20
13 1-861-010032-11 WASHER, FLAT ZP/CD, 3/8W 2
14 1-861-010032-19 WASHER, FL 5/8, ZP 4
15 1-861-010032-24 WASHER, FL 1IN NARROW, ZP 4
16 1-861-010034-09 WASHER,LKG HLCL SPR, 1/4 2
17 107513 ADAPTER #16 O/R 1-1/4 HOSE REF
18 123762 PIN, WLDMT CYL TILT LOWWER 2
19 141251 SPRING PIN,SLOTTED 2
20 162816 ANCHOR HYD WLDMT TANK CL 20K REF
21 162819 ANCHOR WLDMT CL 20M TRUCK REF
22 162821 ANCHOR WLDMT CL 20M PIVOT FRM REF
23 162823 PIN, MAIN CL 20M PIVOT 1
24 162833 WASHER CL HYDR TANK 20M 4
25 192034 HOSE ASSY, 1/2 X 342, SAE37, STR (NOT SHOWN) 1
26 198608 HYDRAUCLIC TANK 25 GAL STD 1
27 198609 TANK, HYDR CYL ANCHOR 1
28 199096 BRACKET, RETURN FILTER 1
29 2021-12-12S ADAPTER 3/4MPIPE X 1-1/16JIC 1
30 202763 ADAPTER,3/4PIPE TO 1” PIPE 1
31 3-311-010212 SUPPORT, HYD LINE 5
32 3-399-010001 HOSE, 1-1/4 I.D. SUCTION 19’
33 3-561-010001 HOSE BARB 1-1/4 NPT 2
34 3-561-010008 HOSE, BARB 1-NPT - 1-1/4 HOSE 1
35 3-591-010001 HYDRAULIC PUMP, GEAR REF
1-21



ILLUSTRATED PARTS LIST

PTO Electrical Connector
Steel Bed Brackets, 23’ and 25.5’

Figure 1-15: Steel Bed Brackets, 23’ and 25.5’
1-22 F-853-0916



ILLUSTRATED PARTS LIST
Steel Bed Brackets, 23’ and 25.5’
ITEM PART NO. DESCRIPTION QTY.

1 1-511-010001-14 NUT, HEX JAM 1-1/2-12 2
2 1-512-010005-05 NUT, HEX SLFLKG GRB 3/8-16 2
3 1-512-010005-09 NUT, HEX SLFLKG GRB 1/2-13 7
4 1-512-010005-13 NUT, HEX SLFLKG GRB 5/8-11 12
5 1-512-010007-05 NUT, HEX 1/4-20 2
6 1-512-010007-06 NUT, HEX 5/16-18 8
7 1-654-010034-06 SCREW HX SKT CTSK 5/16-1/14 8
8 1-654-010047-04 SCREW,HEX CAP, 1/4-20X3/4 GR5 2
9 1-654-010051-07 SCREW HEX CAP, 3/8-16UNCX1-1/2 2
10 1-654-010055-04 SCREW HEX CAP, 3/8-16UNCX1-3/4 1
11 1-654-010055-05 SCREW HEX CAP, 3/8-16UNCX2 GR5 6
12 1-654-010059-04 SCREW HEX CAP, 5/8-11UNCX1-3/4 GR5 8
13 1-654-010059-07 SCREW HEX CAP, 5/8-11UNCX2-1/2 GR5 4
14 1-861-010032-07 WASHER,FLAT 1/4 ZP 4
15 1-861-010032-09 WASHER, FLAT 5/16 W ZP/CD 8
16 1-861-010032-11 WASHER, FLAT 3/8 W ZP/CD 2
17 1-861-010032-15 WASHER, FLAT 1/2 W ZP/CD 8
18 1-861-010032-19 WASHER, FLAT 5/8 W ZP/CD 4
19 1-861-010034-09 WASHER, LKG HLCL SPR, 1/4 2
20 1-861-010034-10 WASHER LKG 5/16 8
21 122482 SUPPORT NYLATRON FRT BED CF 2
22 123282 SUPPORT WLDMT FRT BED CF 1
23 123522 STOP STEEL BED TILT 1
24 163047 ANCHOR CLY BED BOLT-ON CL 20M 1
25 192726 SPACER TUBE 1-1/8X3/4X1 BLK 4
26 192727 WASHER ANTI-ROTATE CL 1
27 3-311-012719 NYLATRON BED SUPPORT 4
28 3-311-012787 UNIVERSAL BED SUPPORT ANGLE 2
1-23



ILLUSTRATED PARTS LIST
Steel Bed Brackets, 28’

Figure 1-16: Steel Bed Brackets, 28’
Work Light, Bumper Mount - Optional
1-24 F-853-0916



ILLUSTRATED PARTS LIST
Steel Bed Brackets, 28’
ITEM PART NO. DESCRIPTION QTY.

200411 BRACKETS BED STEEL & MISC 28’
1 1-511-010001-14 NUT, HEX JAM 1-1/2-12 2
2 1-512-010005-09 NUT, HEX SLFLKG GRB 1/2-13 7
3 1-512-010005-13 NUT, HEX SLFLKG GRB 5/8-11 12
4 1-512-010007-05 NUT, HEX 1/4-20 2
5 1-512-010007-06 NUT, HEX 5/16-18 8
6 1-654-010034-06 SCREW HX SKT CTSK 5/16-1/14 8
7 1-654-010047-04 SCREW,HEX CAP, 1/4-20X3/4 GR5 2
8 1-654-010055-04 SCREW HEX CAP, 3/8-16UNCX1-3/4 1
9 1-654-010055-05 SCREW HEX CAP, 3/8-16UNCX2 GR5 6
10 1-654-010059-04 SCREW HEX CAP, 5/8-11UNCX1-3/4 GR5 8
11 1-654-010059-07 SCREW HEX CAP, 5/8-11UNCX2-1/2 GR5 4
12 1-861-010032-07 WASHER,FLAT 1/4 ZP 4
13 1-861-010032-09 WASHER, FLAT 5/16 W ZP/CD 8
14 1-861-010032-11 WASHER, FLAT 3/8 W ZP/CD 8
15 1-861-010032-19 WASHER, FLAT 5/8 W ZP/CD 4
16 1-861-010034-09 WASHER, LKG HLCL SPR, 1/4 2
17 1-861-010034-10 WASHER LKG 5/16 8
18 122482 SUPPORT NYLATRON FRT BED CF 2
19 123282 SUPPORT WLDMT FRT BED CF REF
20 163047 ANCHOR CLY BED BOLT-ON CL 20M 1
21 192727 WASHER ANTI-ROTATE CL 1
22 3-311-012719 NYLATRON BED SUPPORT 4
23 3-311-012787 UNIVERSAL BED SUPPORT ANGLE 2
1-25



ILLUSTRATED PARTS LIST
Bed Assembly 23’ x 102” Chain Drive - 1 of 3

Figure 1-17: Bed Assembly 23’ x 102” Chain Drive - 1 of 3
Chain Connector
1-26 F-853-0916



ILLUSTRATED PARTS LIST
Bed Assembly 23’ x 102” Chain Drive - 1 of 3
ITEM PART NO. DESCRIPTION QTY.

1 1-510-010001 NUT, 3/8-16 FLANGE LOCK 7
2 1-512-010007-06 NUT, HEX 5/16-18 32
3 1-654-010034-06 SCREW HX SKT CTSK,5/16-1-1/4 32
4 1-861-010032-08 WASHER,FLAT 5/16 N ZP 32
5 1-861-010034-10 WASHER LKG 5/16 32
6 103817 CLAMP,HOSE 660 U/C 7
7 123828 PLASTIC SLIDE STEEL BED 4
8 162510 BED WLDMT STL 23’ X 102 CL 1
9 170394 PIN, WLDMT HOLD-DOWN LF 1
10 170395 PIN, WLDMT HOLD-DOWN LR 1
11 170396 PIN, WLDMT HOLD-DOWN RF 1
12 170397 PIN, WLDMT HOLD-DOWN RR 1
13 3-573-010195 DECAL, LOADOLL 2
14 3-573-010377 DECAL,2”REFLEXITE TAPE RD/WT 324
15 516-22PTL RETAINING PIN MUD FLAP 2
1-27



ILLUSTRATED PARTS LIST
Bed Assembly 23’ x 102” Chain Drive - 2 of 3

Figure 1-18: Bed Assembly 23’ x 102” Chain Drive - 2 of 3
1-28 F-853-0916



ILLUSTRATED PARTS LIST
Bed Assembly 23’ x 102” Chain Drive - 2 of 3
ITEM PART NO. DESCRIPTION QTY.

1 1-298-010001-1 ZERK FITTING 1/4 SAE 1
2 1-397-010301112 HOSE ASSY,1/2X112 SAE37,STR 1
3 1-512-010005-15 NUT,HEX SLFLKG GRB 3/4-10 4
4 1-512-010007-13 NUT, HEX 7/8-9 GR2 ZP 6
5 1-654-010055-02 SCREW 1/2-13UNCX1-1/4 CP GR5 8
6 1-654-010059-03 SCREW 5/8-11UNCX1-1/2 HXCP G5 1
7 1-861-010032-21 WASHER, FLAT 3/4 W ZP/CD 4
8 1-861-010034-13 WASHER, LKG HLCL SPR, 1/2 8
9 1-861-010034-15 WASHER,LKG HLCL SPR 5/8 1
10 110-3494 SETSCREW SOC HD 3/8-16X1/2 LG 2
11 127598 ROD,SQ 5/8X3-3/4 ZP 2
12 128713 WASHER, KEEPER CHAIN GEAR 1
13 129214 SPLICE, CHAIN 1/2 1
14 129217 ROD WLDMT 7/8-9 X 24 2
15 139345 SCREW,12PT 3/4-10 UNC X 4-1/2 4
16 163054 HOSE ASSY, 1/2X112 #8JIC 1
17 167382 BRKT WLDMT SUPPORT PULLEY 1
18 167384 COVER PLATE PULLEY CL 1
19 167404 CHAIN 1/2X540” GRD 7/32 LINKS 1
20 169359 BUSHING, CHAIN SPROCKET 1/2LG 1
21 196200 GEARBOX SUB-ASSY 300 1
22 202702-10-8S ADAPTER, #10 O-RING #8 TUBE 2
1-29



ILLUSTRATED PARTS LIST
Bed Assembly 23’ x 102” Chain Drive - 3 of 3

Figure 1-19: Bed Assembly 23’ x 102” Chain Drive - 3 of 3

Bed Assembly 23’ x 102” Chain Drive - 3 of 3
ITEM PART NO. DESCRIPTION QTY.

1 187863 LIGHT YEL LED 75CL/MK CLEAR CB 8
2 187864 LIGHT RED LED 75CL/MK CLEAR CB 2
3 190734 BED HARNESS (FOR MARKER LTS) (NOT SHOWN) 1
1-30 F-853-0916



ILLUSTRATED PARTS LIST
Table provided for general use.

NOTES:
1-31



ILLUSTRATED PARTS LIST
Bed Assembly 25.5’ x 102” Chain Drive - 1 of 3

Figure 1-20: Bed Assembly 25.5’ x 102” Chain Drive - 1 of 3
1-32 F-853-0916



ILLUSTRATED PARTS LIST
Bed Assembly 25.5’ x 102” Chain Drive - 1 of 3
ITEM PART NO. DESCRIPTION QTY.

1 1-510-010001 NUT 3/8-16 HEX JAM 11
2 1-512-010007-06 NUT, HEX 5/16-18 32
3 1-654-010034-06 SCREW HX SKT CTSK,5/16-1-1/4 32
4 1-861-010032-08 WASHER,FLAT 5/16 N ZP 32
5 1-861-010034-10 WASHER LKG 5/16 32
6 103817 CLAMP, HOSE 660 U/C 11
7 123828 PLASTIC SLIDE STEEL BED 4
8 188888 BED WLDMT STL 25.5X102 CL 1
9 2-573-010335 DECAL, DANGER, PINCHING 4
10 3-573-010195 DECAL LOADOLL 2
11 3-573-010377 DECAL 2” REFLEXITE TAPE,RD/WHT 360
1-33



ILLUSTRATED PARTS LIST
Bed Assembly 25.5’ x 102” Chain Drive - 2 of 3

Figure 1-21: Bed Assembly 25.5’ x 102” Chain Drive - 2 of 3
1-34 F-853-0916



ILLUSTRATED PARTS LIST
Bed Assembly 25.5’ x 102” Chain Drive - 2 of 3
ITEM PART NO. DESCRIPTION QTY.

1 1-298-010001-1 ZERK FITTING 1/4 SAE 1
2 1-397-010301112 HOSE ASSY,1/2X112 SAE37,STR 1
3 1-512-010005-15 NUT,HEX SLFLKG GRB 3/4-10 4
4 1-512-010007-13 NUT, HEX 7/8-9 GR2 ZP 6
5 1-654-010055-02 SCREW 1/2-13UNCX1-1/4 CP GR5 8
6 1-654-010059-03 SCREW 5/8-11UNCX1-1/2 HXCP G5 1
7 1-861-010032-21 WASHER, FLAT 3/4 W ZP/CD 4
8 1-861-010032-22 WASHER,FL 7/8 ZP/CD 2
9 1-861-010034-13 WASHER, LKG HLCL SPR, 1/2 8
10 1-861-010034-15 WASHER,LKG HLCL SPR,5/8 1
11 110-3494 SETSCREW SOC HD 3/8-16X1/2 LG 2
12 127598 ROD,SQ 5/8X3-3/4 ZP 2
13 128713 WASHER, KEEPER CHAIN GEAR 1
14 129214 SPLICE, CHAIN 1/2 1
15 129217 ROD WLDMT 7/8-9 X 24 2
16 139345 SCREW,12PT 3/4-10 UNC X 4-1/2 4
17 163054 HOSE ASSY, 1/2X112 #8JIC 1
18 167382 BRKT WLDMT SUPPORT PULLEY 1
19 167384 COVER PLATE PULLEY CL 1
20 167404 CHAIN 1/2X540” GRD 7/32 LINKS 1
21 169359 BUSHING, CHAIN SPROCKET 1/2LG 1
22 196200 GEARBOX SUB-ASSY 300 1
23 202702-10-8S SETSCREW SOC HD 3/8-16X1/2 LG 2
1-35



ILLUSTRATED PARTS LIST
Bed Assembly 25.5’ x 102” Chain Drive - 3 of 3

Figure 1-22: Bed Assembly 25.5’ x 102” Chain Drive - 3 of 3

Bed Assembly 25.5’ x 102” Chain Drive - 3 of 3
ITEM PART NO. DESCRIPTION QTY.

1 187833 CLIP HARNESS, CROSS MEMBER 24
2 187863 LIGHT YELLOW LED 8
3 187864 LIGHT RED LED 2
1-36 F-853-0916



ILLUSTRATED PARTS LIST
Table provided for general use.

NOTES:
1-37



ILLUSTRATED PARTS LIST
Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 1 of 3

Figure 1-23: Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 1 of 3
1-38 F-853-0916



ILLUSTRATED PARTS LIST
Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 1 of 3
ITEM PART NO. DESCRIPTION QTY.

1 1-510-010001 NUT, 3/8-16 FLANGE LOCK 11
2 1-512-010007-06 NUT, HEX 5/16-18 32
3 1-654-010034-06 SCREW HX SKT CTSK,5/16-1-1/4 32
4 1-861-010032-08 WASHER, FLAT 5/16 N ZP 32
5 1-861-010034-10 WASHER LKG 5/16 32
6 103817 CLAMP,HOSE 660 U/C 11
7 123828 PLASTIC SLIDE STEEL BED 4
8 170394 PIN, WLDMT HOLD-DOWN LF 1
9 170395 PIN, WLDMT HOLD-DOWN LR 1
10 170396 PIN, WLDMT HOLD-DOWN RF 1
11 170397 PIN, WLDMT HOLD-DOWN RF 1
12 2-573-010335 DECAL, DANGER PINCHING 4
13 200421 BED WLDMT STL 25.5X102 CL 1
14 3-573-010195 DECAL LOADOLL 2
15 3-573-010377 DECAL 2”REFLEXITE TAPE RD/WHT 360
16 516-22PTL RETAINING PIN MUD FLAP 2
1-39



ILLUSTRATED PARTS LIST
Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 2 of 3

Figure 1-24:  Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 2 of 3
1-40 F-853-0916



ILLUSTRATED PARTS LIST
Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 2 of 3 
ITEM PART NO. DESCRIPTION QTY.

1 1-298-010001-1 ZERK FITTING 1/4 SAE 1
2 1-397-010301122 HOSE ASSY,1/2X112 SAE37,STR 1
3 1-512-010005-15 NUT,HEX SLFLKG GRB 3/4-10 4
4 1-512-010007-13 NUT, HEX 7/8-9 GR2 ZP 6
5 1-654-010055-02 SCREW 1/2-13UNCX1-1/4 CP GR5 8
6 1-654-010059-03 SCREW 5/8-11UNCX1-1/2 HXCP G5 1
7 1-861-010032-21 WASHER, FLAT 3/4 W ZP/CD 4
8 1-861-010032-22 WASHER,FL 7/8 ZP/CD 2
9 1-861-010034-13 WASHER, LKG HLCL SPR, 1/2 8
10 1-861-010034-15 WASHER,LKG HLCL SPR,5/8 1
11 110-3494 SETSCREW SOC HD 3/8-16X1/2LG 2
12 127598 ROD, SQ 5/8X3-3/4 ZP 2
13 128713 WASHER, KEEPER CHAIN GEAR 1
14 129214 SPLICE, CHAIN 1/2 1
15 139345 SCREW, 12PT 3/4-10UNCX4-1/2 4
16 167382 BRKT WLDMT SUPPORT PULLEY 1
17 167384 COVER PLATE PULLEY CL 1
18 169358 ROD WLDMT 7/8-9 X 19 2
19 169359 BUSHING,CHAIN SPROCKET 1/2LG 1
20 189509 CHAIN 1/2X600” GRD 7 364 LINKS 1
21 192033 HOSE ASSY 1/2X122#8JIC M&F 1
22 196200 GEARBOX SUB-ASSY 300 1
23 202702-10-8S ADAPTER,#10 O-RING #8 TUBE 2
1-41



ILLUSTRATED PARTS LIST
Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 3 of 3

Figure 1-25: Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 3 of 3 
1

Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 3 of 3
ITEM PART NO. DESCRIPTION QTY.

1 187833 CLIP HARNESS, CROSS MEMBER 24
2 187863 LIGHT YELLOW LED 8
3 187864 LIGHT RED LED 2
1-42 F-853-0916



ILLUSTRATED PARTS LIST
Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch - 1 of 4

Figure 1-26: Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch - 1 of 4
1-43



ILLUSTRATED PARTS LIST
Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch - 2 of 4

Figure 1-27: Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch - 2 of 4
1-44 F-853-0916



ILLUSTRATED PARTS LIST
Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch 
ITEM PART NO. DESCRIPTION QTY.

1 1-510-010001 NUT, FLG HD, SERR, 3/8-16 UNC 8
2 1-512-010007-06 NUT, HEX 5/16-18 UNC, GR2 32
3 1-654-010034-06 SCREW, HX SKT CTSK, 5/16X1-1/4 32
4 1-654-010055-02 SCREW, HEX 1/2-13UNCX1-1/4 GR5 8
5 1-861-010032-08 WASHER, FLAT ZP/CD, 5/16n 32
6 1-861-010034-10 WASHER, LKG, HLCL SPR, 5/16 32
7 1-861-010034-13 WASHER, LKG, HLCL,SPR 1/2 8
8 103817 CLAMP, HOSE 660 U/C 8
9 123828 PLASTIC SLIDE STEEL BED 4
10 134657 VALVE AIR 3 WAY/2 POS 1/4 NPT REF
11 135184 DECAL, WINCH FREE SPOOL REF
12 150117 TOGGLE SWITCH SEALED S.P.S.T. REF
13 167384 COVER PLATE PULLEY CL 1
14 174043 DECAL, WINCH HI/LO REF
15 198571 BED WLDMT STL 28 CL TANDEM 1
16 2-573-010335 DECAL, DANGER PINCHING 4
17 202769 PLATE, 5/8X4-1/2 X 5 A36 BLK 1
18 3-573-010195 DECAL LANDOLL 2
19 3-573-010377 DECAL, 2” REFLEXITE TAPE, RD/WHT 430
20 3-654-010129-1 SCREW TORQUE 5/16X2-1/2 ZP 190
21 3-654-010129-2 SCREW TORQUE 5/16X3 ZP 76
22 RWD11999 APITONG, 2-1/4X5-7/8 55
23 RWD34999 APITONG, 1-1/2X7-3/4 130
1-45



ILLUSTRATED PARTS LIST
Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch - 3 of 4

Figure 1-28: Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch - 3 of 4
1-46 F-853-0916



ILLUSTRATED PARTS LIST
Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch
ITEM PART NO. DESCRIPTION QTY.

1 1-297-010007-05 FITTING, AIR 1/4 TUBE X 1/4 NPT 2
2 1-297-010007-06 FITTING, AIR 1/4 TUBE TO 3/8NPT 2
3 1-297-010008-07 FITTING, AIR, 90 1/4 TUBE X 1/4 NPT 2
4 1-297-010008-23 FITTING, AIR 90 1/2 TUBE TO 3/8 NPT 1
5 1-297-010018-03 FITTING, BRS PIPE, ST TEE 3/8 1
6 1-297-010019-05 FITTING, BRS PIPE, HEX 3/8 X 1/4 1
7 1-384-010038090 HOSE AIR 3/8X90 W/38 ENDS 1
8 1-397-010301100 HOSE ASSY, 1/2X100 SAE37 STR 1
9 1-512-010005-13 NUT, HEX, SLFLKG, 5/8-11 UNC, GRB 8
10 1-833-010001 TUBING NYLON 1/4 OD 60
11 1-861-010032-18 WASHER, FLAT ZP/CD 5/8 8
12 102-0931 COUPLING, 3/8NPT WHD#3309X6 2
13 113299 SCREW, HXCP 5/8-11UNCX2-1/2 GR8 8
14 134657 VALVE AIR 3WAY/2POS 1/4NPT 1
15 135184 DECAL, WINCH FREE SPOOL 1
16 150117 TOGGLE SWITH SEALED 1
17 164053 HARNESS 102” BRANCH WORK LIGHT 1
18 174043 DECAL, WINCH HI/LO 1
19 174553 ASSY WARN WINCH 20K 1
20 202702-10-8S ADAPTER, #10 O-RING #8 TUBE 1
21 202768 HOSE ASSY 1/2X100 #8JIC 1
22 2062-10-8S ADAPTER 90, #10 O-RING - #8 TUBE 1
23 2071-8-8S ADAPTER 90, #8 FLR SWIVEL #8 JIC 1
24 3-155-010018-6 CABLE 5/8 LOOP 85FT 1
25 3-174-010038 CHAIN LINK CONNECTING, 1/2 1
26 3-174-010039036 CHAIN 1/2X36’ GRD7 1
27 3-368-010252 HARNESS ASSY BKHD LIGHT EXT 4
28 7HCGHT500 HOOK CLEVIS GRAB, 1/2 1
29 905-54-107 BRAKE PROTECTION VALVE 1
1-47



ILLUSTRATED PARTS LIST
Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch - 4 of 4

Figure 1-29: Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch - 4 of 4

Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch
ITEM PART NO. DESCRIPTION QTY.

1 150118 HARNESS JUMPER BRANCH (NOT SHOWN) 1
2 187833 CLIP HARNESS, CROSS MEMBER 40
3 187857 HARNESS MARKER ADDITION (NOT SHOWN) 1
4 187863 LIGHT YEL LED .75CL/MK CLEAR 2D 10
5 187864 LIGHT RED LED .75CL/MK CLEAR 2D 2
6 190734 BED HARNESS (FOR MARKER LIGHTS) (NOT SHOWN) 1
7 198571 BED WLDMT STL 28 CL TANDEM REF
1-48 F-853-0916



ILLUSTRATED PARTS LIST
Bulkhead Assembly, 23’ and 25.5’

Figure 1-30: Bulkhead Assembly, 23’ and 25.5’

Bulkhead Assembly, 23’ and 25.5’ 
ITEM PART NO. DESCRIPTION QTY.

167397 BULKHEAD ASSY STL BEDMT
1 1-512-010005-09 NUT,HEX,SLFLKG, 1/2-13 GRB 6
2 1-654-010055-03 SCREW,HEX CAP,1/2-13UNC1-1/2 6
3 1-861-010032-15 WASHER, FLAT 1/2W ZP/CD 12
4 107-0047 SCREW,HH PK TYPE F10-24X1/2 8
5 162800 BULKHEAD WLDMT STL IH BED MT 1
6 187863 LIGHT YEL LED 75CL/MK CLEAR CB 6
7 190731 HARNESS BULKHEAD CL (NOT SHOWN) 1
8 190749 PLATE ACCESS BUMPER 2
9 190750 PLATE ACCESS BULKHEAD 2
10 3-573-010195 DECAL LOADOLL 1
11 3-573-010378 DECAL 2” REFLEXITE TAPE WHITE 48
1-49



ILLUSTRATED PARTS LIST
Bulkhead Assembly, 28’

Figure 1-31: Bulkhead Assembly, 28’

Bulkhead Assembly, 28’ 
ITEM PART NO. DESCRIPTION QTY.

198590 BULKHEAD ASSY STL 28’
1 1-512-010005-09 NUT,HEX,SLFLKG, 1/2-13 GRB 6
2 1-654-010055-03 SCREW,HEX CAP,1/2-13UNC1-1/2 6
3 1-861-010032-15 WASHER, FLAT 1/2W ZP/CD 12
4 107-0047 SCREW,HH PK TYPE F10-24X1/2 8
5 162800 BULKHEAD WLDMT STL IH BED MT 1
6 187863 LIGHT YEL LED 75CL/MK CLEAR CB 6
7 190731 HARNESS BULKHEAD CL (NOT SHOWN) 1
8 190749 PLATE ACCESS BUMPER 2
9 190750 PLATE ACCESS BULKHEAD 2
10 3-573-010195 DECAL LOADOLL 1
11 3-573-010378 DECAL 2” REFLEXITE TAPE WHITE 48
1-50 F-853-0916



ILLUSTRATED PARTS LIST
Table provided for general use.

NOTES:
1-51



ILLUSTRATED PARTS LIST
Hitch Combo Pintle/2” Ball (Universal) - Optional, 28’ Only

Figure 1-32: Hitch Combo Pintle/2” Ball (Universal) - Optional, 28’ Only
1-52 F-853-0916



ILLUSTRATED PARTS LIST
Hitch Combo Pintle/2” Ball (Universal) - Optional, 28’ Only
ITEM PART NO. DESCRIPTION QTY.

199094 HITCH ASSY UNIVERSAL
1 1-512-010005-03 NUT, HEX SLFLKG, 5/16-18 UNC, GRB 4
2 1-512-010005-05 NUT, HEX, SLFLKG, 3/8-16 UNC, GRB 2
3 1-654-010034-06 SCREW, HX SKT CTSK, 5/16X1-1/4 4
4 1-654-010051-10 SCREW, HEX3/8-16UNCX2-1/4 GR5 2
5 1-861-010032-09 WASHER, FLAT, ZP/CD, 5/16W 4
6 1-861-010032-11 WASHER, FLAT, ZP/CD 3/8W 2
7 111304 HOSE ASSY, 3/8X31, SAE37, STR-ST 2
8 118-2679-012 CONN, TUBE MALE 3/8T X 3/8P 2
9 122570 GLIDE NYLATRON TOP IN W/L 1
10 124130 MHE HOSE HYD 1/2 X 44 2
11 184585 VALVE, DUAL COUNTERBALANCE, 30GPM 1
12 198563 FRAME ASSY CL 20M TANDEM REF
13 198605 HITCH BALL/PINTLE 1
14 199082 HITCH INNER TUBE WLDMT 1
15 199087 PIN ROD END HITCH CYL 1
16 199088 SPACER TUBE CYLINDER 2
17 2-557-010426 PIN, DETENT 5/8 DIA W/CHAIN 1
18 2062-10-8S ADAPTER, 90 #10 O-RING - #8 TUBE 2
19 3-242-010063 2-1/2 X 42 CYL ASSY 1
20 3-630-010002 RING RETAINING EXT 1 INCH 2
21 731795 STRAIGHT ADAPTER 2
1-53



ILLUSTRATED PARTS LIST
Required Parts at Truck, 28’ Only

Figure 1-33: Required Parts at Truck, 28’ Only

Parts Required at Truck, 28’ Only
ITEM PART NO. DESCRIPTION QTY.

1 123282 SUPPORT WLDMT FRT BED CF 1
2 162819 ANCHOR, WLDMT CL 20M TRUCK 1
3 162816 ANCHOR, HYD WLDMT TANK CL 20K 1
1-54 F-853-0916



ILLUSTRATED PARTS LIST
Gear Pump Assembly

Figure 1-34: Gear Pump Assembly

Gear Pump Assembly
ITEM PART NO. DESCRIPTION QTY.

123369 PUMP ASSY,GEAR BI-ROT COM INT
1 3-591-010001 HYDRAULIC PUMP GEAR 1
2 107513 ADAPTER #16 O-RING X 1-1/4HOS 1
3 123402 ADAPTER,#16SAE-#8 JIC STR 1
4 1-654-010055-03 SCREW, HEX CAP, 1/2-13UNCX1-1/2 4
5 1-861-010034-11 WASHER, LKG HLCL SPR, 1/2 4
1-55



ILLUSTRATED PARTS LIST
PTO Electrical Connector

Figure 1-35: PTO Electrical Connector

PTO Electrical Connector
ITEM PART NO. DESCRIPTION QTY.

192061 PTO ELECTRICAL CONNECTORS
1 622-2967-001 RECEPTACLE 2 POS (MALE) 1
2 622-2967-002 PLUG 2 POS (FEMALE) 1
3 622-2967-014 PIN (14-16)AWG, SOLID 2
4 622-2967-016 SOCKET (14-16) AWG SOLID 2
5 622-2967-017 WEDGE 2 POS RECEPTACLE 1
6 622-2967-018 WEDGE 2 POS PLUG 1
1-56 F-853-0916



ILLUSTRATED PARTS LIST
Work Light, Bumper Mount - Optional

Figure 1-36: Work Light, Bumper Mount - Optional

Work Light, Bumper Mount - Optional
ITEM PART NO. DESCRIPTION QTY.

190709 WORKLIGHT LED PR BUMPER
1 1-343-010001 GROMMET RUB 1-3/8OD X 3/4 ID X 1/8 2
2 1-879-010010 WHITE WIRE 14 AWG 1
3 118914 HOSE WRAP SPIRAL 1 ID 1
4 122520 BUMPER TUBE REF
5 150111 HARNESS 300 IN MALE FEMALE 2
6 150118 HARNESS JUMPER BRANCH 1
7 163996 LIGHT, 12V SQUARE LED FLOOD 2
8 164052 HARNESS, 60” BRANCH WORKLIGHT 2
9 190716 SHIELD BUMPER WORK LIGHT REF
10 190744 HARNESS POWER FROM TRUCK 1
11 239-3646-7 TERMINAL 16-14AWG,3/8 RING 1
12 239-9008-4 5/8 PLASTIC FLEX CONDUIT 5
13 622-2967-001 RECEPTACLE 2 POS (MALE) 1
14 622-2967-014 PIN (14-16)AWG, SOLID 2
15 622-2967-017 WEDGE 2 POS RECEPTACLE 1
1-57



ILLUSTRATED PARTS LIST
Warning Strobe, Bulkhead Mount - Optional

Figure 1-37:  Warning Strobe, Bulkhead Mount - Optional
1-58 F-853-0916



ILLUSTRATED PARTS LIST
 Warning Strobe, Bulkhead Mount - Optional
ITEM PART NO. DESCRIPTION QTY.

190712 WARNING STROBE BLKHD MT
1 1-512-010005-05 NUT, HEX SLFLKG GRB 3/8-16 4
2 1-654-010051-12 SCREW, HEX CAP 3/8-16UNC X 2-3/4 4
3 1-861-010032-11 WASHER, FLAT 3/8 W ZP/CD 4
4 1-879-010010 WIRE WHITE 14 AWG 1
5 150111 HARNESS,300 IN MALE FEMALE 3
6 162800 BULKHEAD, WLDMT STL IH BED MT REF
7 164052 HARNESS 60” BRANCH, WORK LIGHT 1
8 184501 STROBE LIGHT DEUTSCH CONN 1
9 188898 BRACKET STROBE LIGHT 1
10 190744 HARNESS POWER FROM TRUCK 1
11 239-3646-7 TERMINAL 16-14AWG 3/8 RING 1
12 622-2967-001 RECEPTACLE 2 POS (MALE) 1
13 622-2967-014 PIN (14-16)AWG, SOLID 2
14 622-2967-017 WEDGE 2 POS RECEPTACLE 1
1-59



ILLUSTRATED PARTS LIST
Work Light LED - Optional

Figure 1-38: Work Light LED - Optional
1-60 F-853-0916



ILLUSTRATED PARTS LIST
Work Light LED - Optional
ITEM PART NO. DESCRIPTION QTY.

190710 WORK LIGHT LED PR BLKH & GB
1 1-343-010001 GROMMET RUB 1-3/8OD X 3/4ID X 1/8 2
2 1-512-010005-05 NUT, HEX SLFLKG GRB 3/8-16 4
3 1-654-010051-06 SCREW, HEX CAP 3/8-16UNC X 1-1/4 2
4 1-654-010051-11 SCREW HX CAP 3/8-16 X 2-1/2 G5 ZP 2
5 1-861-010032-11 WASHER, FLAT 3/8 W ZP/CD 2
6 1-879-010010 WIRE WHITE 14 AWG 1
7 150093 HARNESS 5 AUX BRANCHES GROTE 1
8 150111 HARNESS,300 IN MALE FEMALE 2
9 150118 HARNESS JUMPER BRANCH 1
10 162527 SUPPORT WLDMT, GEARBOX CL REF
11 162800 BULKHEAD, WLDMT STL IH BED MT REF
12 163996 LIGHT,12V SQUARE LED FLOOD 6
13 164052 HARNESS,60” BRANCH WORK LIGHT 6
14 190744 HARNESS POWER FROM TRUCK 1
15 192014 RISER WORK LIGHT 2
16 239-3646-7 TERMINAL, 16-14AWG,3/8 RING 1
17 3-368-010252 HARNESS ASSY BKHD LIGHT EXT 3
18 622-2967-001 RECEPTACLE 2 POS (MALE) 1
19 622-2967-014 PIN (14-16)AWG, SOLID 2
20 622-2967-017 WEDGE 2 POS RECEPTACLE 1
1-61



ILLUSTRATED PARTS LIST
Work Light LED Pair- Optional

Figure 1-39: Work Light LED Pair- Optional
1-62 F-853-0916



ILLUSTRATED PARTS LIST
Work Light LED Pair - Optional
ITEM PART NO. DESCRIPTION QTY.

192026 WORK LIGHT PAIR LED BLKHD
1 1-512-010007-03 NUT, HEX 10-24 2
2 1-656-010003051 SCREW,RH HD MACH 10-24X3/4 2
3 1-879-010005 WIRE BROWN 14 AWG 1
4 1-879-010010 WIRE WHITE 14 AWG 3
5 104043 CONNECTOR .180DIA MALE BULLET 1
6 104044 CONNECTOR .180DIA FEM BULLET 1
7 150111 HARNESS,300 IN MALE FEMALE 3
8 162800 BULKHEAD, WLDMT STL IH BED MT REF
9 163996 LIGHT, 12V SQUARE LED FLOOD 2
10 164052 HARNESS,60” BRANCH WORK LIGHT 2
11 169853 HARNESS T PWR BRANCH 1
12 3-272-010004 SPST TOOGLE SWITCH 1
13 3-272-010063 MOUNT ELEC SWITCH 1
14 3-368-010252 HARNESS ASSY BKHD LIGHT EXT 3
15 31503 TERMINAL, 16-14 AWG X 10 RING 2
16 560 CONNECTOR 2
1-63



ILLUSTRATED PARTS LIST
Chain Assembly, Container Load

Figure 1-40: Chain Assembly, Container Load

Chain Assembly, Container Load
ITEM PART NO. DESCRIPTION QTY.

135316 CHAIN ASSY, CONTAINER LOAD
1 3-174-010039 CHAIN 1/2” GRD 7 87”
2 3-174-010038 CHAIN LINK CONNECTING 1/2 2
3 128480 PLATE, CONTAINER CONNECT, 340 2
1-64 F-853-0916



ILLUSTRATED PARTS LIST
Container Chain and Bridle

Figure 1-41: Container Chain and Bridle

Container Chain and Bridle
ITEM PART NO. DESCRIPTION QTY.

143267 CONTAINER CHAIN & BRIDLE
1 128480 PLATE, CONTAINER CONNECT, 340 2
2 126889 CHAIN CONNECTING LINK 1/2 GR8 2
3 126888 CHAIN 1/2 X 36 SPECTRUM 8 ZP 2
4 143268 CHAIN 1/2 X 53 GRD80 ZP 1
5 7HCGHT500 HOOK CLEVIS GRAB 1/2 GR70 4
6 137024 SHACKLE 1IN SCREW PIN ANCHOR 1
1-65



ILLUSTRATED PARTS LIST
Pusher, Container Assembly

Figure 1-42: Pusher, Container Assembly

Pusher, Container Assembly
ITEM PART NO. DESCRIPTION QTY.

171210 PUSHER, CONTAINER ASSY
1 128500 CHAIN SHORTNER LINK 1/2 1
2 171211 PUSHER, CONTAINER UNLOAD 1
1-66 F-853-0916



ILLUSTRATED PARTS LIST
Chain Connector

Figure 1-43: Chain Connector
*

Chain and Hook Assembly

Figure 1-44: Chain and Hook Assembly

Chain Connector
ITEM PART NO. DESCRIPTION QTY.

129209 CHAIN CONNECT/CONTAINER ASSY
1 200430 CHAIN SHORTNER MOD WELDMNT 1
2 3-174-010039 CHAIN 1/2” GRD 7 1
3 7HCGHT500 HOOK CLEVIS GRAB 1/2 GR70 1

Chain and Hook Assembly
ITEM PART NO. DESCRIPTION QTY.

129938 CHAIN AND HOOK ASSY
1 3-174-010039 CHAIN 1/2” GRD 7 42
2 7HCGT500 HOOK CLEVIS GRAB 1/2 GR70 1
1-67



ILLUSTRATED PARTS LIST
Container Hold Downs

Figure 1-45: Container Hold Downs

Container Hold Downs
ITEM PART NO. DESCRIPTION QTY.

190713 HOLD-DOWN REAR CONTAINER 12.5’
1 128973 CONNECTOR,CNTNR REAR PULL LH 1
2 128974 CONNECTOR,CNTNR REAR PULL RH 1
3 169383 CHAIN 3/8 X 12-1/2 FT GR7 2
4 3-174-010042 CHAIN LINK CONNECTING 3/8 2
1-68 F-853-0916



ILLUSTRATED PARTS LIST
Options
Storage Box - 48 x 20 x 18H

Figure 1-46: Storage Box - 48 x 20 x 18H

Storage Box - 48 x 20 x 18H
ITEM PART NO. DESCRIPTION QTY.

125059 STORAGE BOX 48X20X18H W/STD 
1 1-512-010005-05 NUT, HEX, SLFLKG GRB 3/8-16 14
2 1-512-010005-09 NUT, HEX, SLFLKG, 1/2-13 GRB 6
3 1-654-010055-03 SCREW, HEX CAP, 1/2-13UNCX1-1/2 6
4 1-861-010032-11 WASHER, FLAT 3/8 WZP/CD 14
5 1-861-010032-15 WASHER, FLAT 1/2 W ZP/CD 6
6 111276 SCREW RDHD SQNK 3/8-16X1 GR5 14
7 123792 FRONT PANEL STORAGE BOX STL 1
8 123798 STORAGE BOX WLDMT 48X20X18H 1
9 123805 ANCHOR WLDMT STORAGE BOX 2
1-69



ILLUSTRATED PARTS LIST
Tool Box - 48 x 18 x 18H

Figure 1-47: Tool Box - 48 x 18 x 18H

Tool Box - 48 x 18 x 18H
ITEM PART NO. DESCRIPTION QTY.

125063 TOOLBOX ASSY 48X18X18 SS DR (STAINLESS STEEL)
1 1-512-010005-05 NUT, HEX, SLFLKG GRB 3/8-16 2
2 1-512-010005-09 NUT, HEX, SLFLKG, 1/2-13 GRB 16
3 1-647-010004177 PIN,SPRING SLTD 3/16X1-1/2 1
4 1-654-010051-05 SCREW, HEX CAP, 3/8-16UNCX1 GR52 1
5 1-654-010051-07 SCREW, HEX CAP, 3/8-16UNCX1-1/2 1
6 1-654-010055-02 SCREW, HEX CAP, 1/2-13UNCX1-1/4 2
7 1-654-010055-03 SCREW, HEX CAP, 1/2-13UNCX1-1/2 6
8 1-654-010055-04 SCREW, HEX CAP, 1/2-13UNCX1-3/4 6
9 1-861-010032-11 WASHER, FLAT 3/8 WZP/CD 3
10 1-861-010032-15 WASHER, FLAT 1/2 WZP/CD 24
11 123370 TOOL BOX 48” SS DR 1
12 173411 BRACKETS, TOOLBOX - ONE PAIR 1
13 190728 PIN DOOR STOP 1
14 190729 BRACKET DOOR STOP 1
15 192038 SPACER TOOLBOX 1
16 192041 TOOLBOX SUPPORT PANEL SHT 2
1-70 F-853-0916



ILLUSTRATED PARTS LIST
Tool Box - 30 x 18 x 18H (Not Shown)
ITEM PART NO. DESCRIPTION QTY.

125060 TOOLBOX ASSY 30X18X18 STD DR
1 1-512-010005-09 NUT, HEX, SLFLKG, 1/2-13 GRB 16
2 1-654-010055-02 SCREW, HEX CAP, 1/2-13UNCX1-1/4 8
3 1-654-010055-04 SCREW, HEX CAP, 1/2-13UNCX1-3/4 6
4 1-861-010032-15 WASHER, FLAT 1/2 WZP/CD 24
5 124020 TOOL BOX 30” STD DR 1
6 173411 BRACKETS, TOOLBOX - ONE PAIR 1

Tool Box - 30 x 18 x 18H (Not Shown)
ITEM PART NO. DESCRIPTION QTY.

125061 TOOLBOX ASSY 30X18X18 SS DR (STAINLESS STEEL)
1 1-512-010005-09 NUT, HEX, SLFLKG, 1/2-13 GRB 16
2 1-654-010055-02 SCREW, HEX CAP, 1/2-13UNCX1-1/4 8
3 1-654-010055-04 SCREW, HEX CAP, 1/2-13UNCX1-3/4 6
4 1-861-010032-15 WASHER, FLAT 1/2 WZP/CD 24
5 124021 TOOL BOX 30” SS DR 1
6 173411 BRACKETS, TOOLBOX - ONE PAIR 1

Tool Box - 48 x 18 x 18H (Not Shown)
ITEM PART NO. DESCRIPTION QTY.

125062 TOOLBOX ASSY 48X18X18 STD DR
1 1-512-010005-09 NUT, HEX, SLFLKG, 1/2-13 GRB 16
2 1-654-010055-02 SCREW, HEX CAP, 1/2-13UNCX1-1/4 8
3 1-654-010055-04 SCREW, HEX CAP, 1/2-13UNCX1-3/4 6
4 1-861-010032-15 WASHER, FLAT 1/2 WZP/CD 24
5 123729 TOOL BOX 48” STD DOOR 1
6 173411 BRACKETS, TOOLBOX - ONE PAIR 1
1-71



ILLUSTRATED PARTS LIST
Ladder Assembly, 23’ Bed

Figure 1-48: Ladder Assembly, 23’ Bed

Ladder Assembly, 23’ Bed
ITEM PART NO. DESCRIPTION QTY.

192025 LADDER ASSY CL 2STEP 23’
1 1-512-010005-03 NUT, HEX SLFLKG GRB 5/16-18 8
2 1-654-010049-11 SCREW, HX CAP, 5/16-18UNCX 2-1/2 2
3 1-654-010051-10 SCREW, HX CAP, 3/8-16UNCX 2-1/4 4
4 1-861-010032-09 WASHER, FLAT 5/16 W ZP/CD 4
5 1-861-010032-11 WASHER, FLAT 3/8 W ZP/CD 8
6 108628 SCREW HX CP 5/16-18UNCX2-1/4 2
7 180266 PLUG SQ TUBE1-1/4 X 1.010” I.D. 2
8 188287 HANDLE STOW LADDER ORANGE 2
9 188910 LADDER WLDMT CL 1
1-72 F-853-0916



ILLUSTRATED PARTS LIST
Ladder Assembly, 25.5’ and 28’ Beds

Figure 1-49: Ladder Assembly, 25.5’ and 28’ Beds

Ladder Assembly, 25.5’ and 28’ Beds
ITEM PART NO. DESCRIPTION QTY.

190703 LADDER ASSY CL 
1 1-512-010005-03 NUT, HEX SLFLKG GRB 5/16-18 8
2 1-654-010049-11 SCREW, HX CAP, 5/16-18UNCX 2-1/2 2
3 1-654-010051-10 SCREW, HX CAP, 3/8-16UNCX 2-1/4 4
4 1-660-010006 SILCONE, CLEAR RTV 0.1
5 1-861-010032-09 WASHER, FLAT 5/16 W ZP/CD 4
6 1-861-010032-11 WASHER, FLAT 3/8 W ZP/CD 8
7 180266 PLUG SQ TUBE1-1/4 X 1.010” I.D. 2
8 188287 HANDLE STOW LADDER ORANGE 2
9 188910 LADDER WLDMT CL 1
1-73



ILLUSTRATED PARTS LIST
Alignment Rollers w/Storage Racks - 28’ Bed Only

Figure 1-50: Alignment Rollers w/Storage Racks - 28’ Bed Only
1-74 F-853-0916



ILLUSTRATED PARTS LIST
Alignment Rollers w/Storage Racks - 28’ Bed Only
ITEM PART NO. DESCRIPTION QTY.

200412 ALIGNMENT ROLLERS (14) ASSY CL
1 1-512-010005-09 NUT, HEX SLFLKG, 1/2-13 UNC, GRB 8
2 1-654-010055-03 SCREW, HEX, 1/2-13UNCX1-1/2 GR5 8
3 1-861-010032-15 WASHER, FLAT, ZP/CD, 1/2W 16
4 100417 ROLLER, WLDMT SIDE SHAFT 14
5 198571 BED WLDMT STL 28 CL TANDEM REF
6 200390 STORAGE ROLLER WELDMENT 2
7 200392 PIN, WLDMT ROLLER SHORT 14
8 516-22PTL PIN, MUD FLAP 16
1-75



ILLUSTRATED PARTS LIST
Cone Assembly, 23’ and 25.5’ Beds

Figure 1-51: Cone Assembly, 23’ and 25.5’ Beds

Cone Assembly, 23’ and 25.5’ Beds
ITEM PART NO. DESCRIPTION QTY.

190704 CONE ASSY CL 
1 1-557-010013 PIN,HAIR 3/16 DIA 1
2 1-512-010005-09 NUT,HEX,SLFLKG, 1/2-13 GRB 4
3 1-654-010055-02 SCREW 1/2-13UNCX 1-1/4 CP GR5 1
4 187898 CONE HOLDER 1
5 187900 TRAFFIC CONE REF
1-76 F-853-0916



ILLUSTRATED PARTS LIST
Table provided for general use.

NOTES:
1-77



ILLUSTRATED PARTS LIST
Broom and Bar Assembly

Figure 1-52: Broom and Bar Assembly
1-78 F-853-0916



ILLUSTRATED PARTS LIST
Broom and Bar Assembly
ITEM PART NO. DESCRIPTION QTY.

190720 BROOM AND BAR ASSY
1 1-512-010005-05 NUT, HEX, SLFLKG, 3/8-16 UNC, GRB 8
2 1-654-010051-05 SCREW, HEX,3/8-16UNCX 1 GR5 4
3 1-654-010051-06 SCREW, HEX, 3/8-16UNCX 1-1/4 GR5 4
4 1-861-010032-07 WASHER, FLAT, ZP/CD 1/4W 1
5 1-861-010032-11 WASHER, FLAT, ZP/CD 3/8W 8
6 118658 SCREW, HEX WSHG, SLFDR, 1/4-14X1 1
7 167397 BULKHEAD ASY STL BEDMT REF
8 190717 BROOM AND BAR SUPPORT 2
9 190719 STOP BROOM AND BAR 1
10 190741 SHOVEL LONG HANDLE REF
11 190742 BROOM 24” WIDE REF
12 190743 BAR 60” PINCH POINT REF
13 190753 BROOM HANDLE 5FT REF
14 192037 HANGING STRAP 5” DIA 3
1-79



ILLUSTRATED PARTS LIST
Tool Accessory Kit

Figure 1-53: Tool Accessory Kit

Tool Accessory Kit
ITEM PART NO. DESCRIPTION QTY.

190746 TOOL ACCESSORY CL KIT
1 123422 CHOCKS, CHAINED ASSY 2
2 187900 TRAFFIC CONE 8
3 190741 SHOVEL LONG HANDLE 1
4 190742 BROOM 24” WIDE 1
5 190743 BAR 60” PINCH POINT 1
6 190753 BROOM HANDLE 5FT 1
7 192036 HEIGHT STICK (NOT SHOWN) 1
1-80 F-853-0916



ILLUSTRATED PARTS LIST
Spare Light Kit

Figure 1-54: Spare Light Kit

Container Hold-Down Chain Kit

Figure 1-55: Container Hold-Down Chain Kit

Spare Light Kit
ITEM PART NO. DESCRIPTION QTY.

192039 SPARE LIGHT KIT PACKAGE
1 179902 LIGHT S/T/T RED CLEAR LENS GRT 1
2 187863 LIGHT YEL LED .75CL/MK CLEAR CB 3
3 187864 LIGHT RED LED .75CL/MK CLEAR CB 2
4 190735 LIGHT BACK-UP LED CLEAR 1

Container Hold-Down Chain Kit
ITEM PART NO. DESCRIPTION QTY.

192046 CONTAINER HOLD-DOWN CHAIN KIT
1 192047 CHAIN 3/8 X 16FT GR7 1
2 192048 CHAIN 3/8 X 24FT GR7 1
3 6470-431-00 HOOKS, CLEVIS GRAB 3/8 4
1-81



ILLUSTRATED PARTS LIST
Strap Ratchet

Figure 1-56: Strap Ratchet

Load Binder

Figure 1-57: Load Binder

Strap Ratchet
ITEM PART NO. DESCRIPTION QTY.

1 138115 STRAP RATCHET 4IN X 30FT 1

Load Binder
ITEM PART NO. DESCRIPTION QTY.

1 130093 LOAD BINDER, 3/8 RATCHET STYLE 1
1-82 F-853-0916



ILLUSTRATED PARTS LIST
Tool Box Door Stop

Figure 1-58: Tool Box Door Stop

Bracket DOT for Mud Flap

Figure 1-59: Bracket DOT for Mud Flap

Tool Box Door Stop
ITEM PART NO. DESCRIPTION QTY.

190727 TOOL BOX DOOR STOP
1 1-512-010005-05 NUT, HEX, SLFLKG GRB 3/8-16 2
2 1-647-010004177 PIN,SPRING,SLTD 3/16 X 1-1/2 1
3 1-654-010051-05 SCREW, HEX CAP 3/8-16UNC X 1GR5 2
4 1-861-010032-11 WASHER, FLAT, ZP/CD 3/8W 4
5 123730 TOOL BOX 48”, SS DOOR REF
6 190728 PIN DOOR STOP 1
7 190729 BRACKET DOOR STOP 1

Bracket DOT for Mud Flap
ITEM PART NO. DESCRIPTION QTY.

1 190725 BRACKET DOT FOR MUD FLAP REF
1-83



ILLUSTRATED PARTS LIST
Bracket Container Lock Assembly

Figure 1-60: Bracket Container Lock Assembly

Bracket Container Lock Assembly
ITEM PART NO. DESCRIPTION QTY.

192043 BRACKET CONTAINER LOCK ASSY
1 1-861-010034-10 WASHER,LKG 5/16 2
2 192042 BRACKET CONTAINER LOCK 1
3 27CM820 SCREW SOC BUTTOM HD M8X20MM 2
1-84 F-853-0916



Chapter 2
Numerical Index
Numerics

0600-250-03000 . . . . . . . . . . . . . . . . . . . . . . . . . .  1-8

100417 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-75

102-0931  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-47

103817 . . . . . . . . . .  1-7, 1-14, 1-27, 1-33, 1-39, 1-45

104043 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-63

104044 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-63

107-0047  . . . . . . . . . . . . . . . . .  1-8, 1-15, 1-49, 1-50

107513 . . . . . . . . . . . . . . . . . . . . . . .  1-17, 1-21, 1-55

108628 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-72

1-1/4ST ELL . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-21

110-3494  . . . . . . . . . . . . . . . . . . . . .  1-29, 1-35, 1-41

111276 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-69

111304 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-53

113299 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-47

1-181-010046-7  . . . . . . . . . . . . . . . .  1-17, 1-19, 1-21

118-2679-012 . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-53

118658 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-79

118914 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-57

121002 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

122285 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

122327 . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-17, 1-19

122482 . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-23, 1-25

122505 . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-17, 1-19

122520 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-57

122570 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-53

122755 . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7, 1-14

122861 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

122901 . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7, 1-14

122980  . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7, 1-14

123282  . . . . . . . . . . . . . . . . . . . . . .  1-23, 1-25, 1-54

123369  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-55

123370  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-70

123402  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-55

123422  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-80

123522  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-23

123717  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

123729  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-71

123730  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-83

123762  . . . . . . . . . . . . . . . . . . . . . .  1-17, 1-19, 1-21

123792  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-69

123798  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-69

123801  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

123802  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

123805  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-69

123828  . . . . . . . . . . . . . . . . . .  1-27, 1-33, 1-39, 1-45

123873  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

124020  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-71

124021  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-71

124130  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-53

12420301-017 . . . . . . . . . . . . . . . . . . . . . . .  1-8, 1-15

124696  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

125059  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-69

125060  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-71

125061  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-71

125062  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-71

125063  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-70

125558  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7
2-1



NUMERICAL INDEX
126888  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-65

126889  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-65

127598  . . . . . . . . . . . . . . . . . . . . . .  1-29, 1-35, 1-41

127693  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

127806  . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7, 1-14

128472  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

128480  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-64, 1-65

128500  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-66

128713  . . . . . . . . . . . . . . . . . . . . . .  1-29, 1-35, 1-41

128973  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-68

128974  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-68

129209  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-67

129214  . . . . . . . . . . . . . . . . . . . . . .  1-29, 1-35, 1-41

129217  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-29, 1-35

1-295-010001  . . . . . . . . . . . . . . . . .  1-17, 1-19, 1-21

1-297-010007-05  . . . . . . . . . . . . . . . . . . . . . . . .  1-47

1-297-010007-06  . . . . . . . . . . . . . . . . . . . . . . . .  1-47

1-297-010008-07  . . . . . . . . . . . . . . . . . . . . . . . .  1-47

1-297-010008-23  . . . . . . . . . . . . . . . . . . . . . . . .  1-47

1-297-010018-03  . . . . . . . . . . . . . . . . . . . . . . . .  1-47

1-297-010019-05  . . . . . . . . . . . . . . . . . . . . . . . .  1-47

1-298-010001-1  .  1-14, 1-17, 1-19, 1-21, 1-29, 1-35, 
1-41

129938  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-67

130093  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-82

1-343-010001  . . . . . . . . . . . . . . . . . . . . . .  1-57, 1-61

134466  . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7, 1-14

134657  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-45, 1-47

135184  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-45, 1-47

135316  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-64

137024  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-65

138115  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-82

1-384-010038090  . . . . . . . . . . . . . . . . . . . . . . . .  1-47

139345  . . . . . . . . . . . . . . . . . . . . . .  1-29, 1-35, 1-41

1-394-010002  . . . . . . . . . . . . . . . . . . . . . . .  1-8, 1-15

1-397-010301030  . . . . . . . . . . . . . . . . . . . . . . . .  1-15

1-397-010301039  . . . . . . . . . . . . . . . . . . . . . . . .  1-15

1-397-010301051  . . . . . . . . . . . . . . . . . . . . . . . .  1-15

1-397-010301070  . . . . . . . . . . . . . . . . . . . . . . .  1-15

1-397-010301100  . . . . . . . . . . . . . . . . . . . . . . .  1-47

1-397-010301112  . . . . . . . . . . . . . . . . . . .  1-29, 1-35

1-397-010301122  . . . . . . . . . . . . . . . . . . . . . . .  1-41

1-397-010301194  . . . . . . . . . . . . . . . . . . . .  1-8, 1-15

1-397-010301220  . . . . . . . . . . . . . . . . . . . . . . .  1-15

1-397-010301284  . . . . . . . . . . . . . . . . . . . . . . . .  1-8

1400548 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

1403982 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

141251 . . . . . . . . . . . . . . . . . . . . . . .  1-17, 1-19, 1-21

143114 . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7, 1-14

143267 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-65

143268 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-65

144409 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-17

150093 . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14, 1-61

150111 . . . . . . . . . .  1-7, 1-14, 1-57, 1-59, 1-61, 1-63

150117 . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-45, 1-47

150118 . . . . . . . . . . . . . . . . . . . . . . .  1-48, 1-57, 1-61

1-510-010001  . . . .  1-8, 1-15, 1-27, 1-33, 1-39, 1-45

1-511-010001-14 . . . . . . . . . . . . . . . . . . . .  1-23, 1-25

1-512-010005-03 . . . . . . . . . . . . . . .  1-53, 1-72, 1-73

1-512-010005-05 . .  1-8, 1-15, 1-17, 1-19, 1-21, 1-23, 
1-53, 1-59, 1-61, 1-69, 1-70, 1-79, 1-83

1-512-010005-09 . .  1-8, 1-15, 1-23, 1-25, 1-49, 1-50, 
1-69, 1-70, 1-71, 1-75, 1-76

1-512-010005-13 . .  1-8, 1-15, 1-21, 1-23, 1-25, 1-47

1-512-010005-15 . . . . . . . . . . . . . . .  1-29, 1-35, 1-41

1-512-010005-19 . . . . . . . . . . . . . . .  1-17, 1-19, 1-21

1-512-010007-03 . . . . . . . . . . . . . . . .  1-8, 1-15, 1-63

1-512-010007-05 . . . . . . . . . . .  1-8, 1-15, 1-23, 1-25

1-512-010007-06 .  1-23, 1-25, 1-27, 1-33, 1-39, 1-45

1-512-010007-13 . . . . . . . . . . . . . . .  1-29, 1-35, 1-41

1-557-010013  . . . . . . . . . . . . . . . . . . . . . . . . . .  1-76

1-557-010362-20 . . . . . . . . . . . . . . . . . . . . . . . . .  1-8

1-557-010362-54 . . . . . . . . . . . . . . . . . . . . . . . . .  1-8

162508 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

162510 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-27

162527 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-61
2-2 F-853-0916



NUMERICAL INDEX
162800 . . . . . . . . . . . . .  1-49, 1-50, 1-59, 1-61, 1-63

162812 . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-17, 1-19

162816 . . . . . . . . . . . . . . . . . .  1-17, 1-19, 1-21, 1-54

162819 . . . . . . . . . . . . . . . . . .  1-17, 1-19, 1-21, 1-54

162821 . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-17, 1-21

162823 . . . . . . . . . . . . . . . . . . . . . . .  1-17, 1-19, 1-21

162827 . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7, 1-14

162833 . . . . . . . . . . . . . . . . . . . . . . .  1-17, 1-19, 1-21

162834 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-17

163047 . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-23, 1-25

163054 . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-29, 1-35

163996 . . . . . . . . . . . . . . . . . . . . . . .  1-57, 1-61, 1-63

164052 . . . . . . . . . . . . . . . . . .  1-57, 1-59, 1-61, 1-63

164053 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-47

1-647-010004177 . . . . . . . . . . . . . . . . . . .  1-70, 1-83

1-654-010034-06   1-23, 1-25, 1-27, 1-33, 1-39, 1-45, 
1-53

1-654-010047-03  . . . . . . . . . . . . . . . . . . . . . . . .  1-21

1-654-010047-04  . . . . . . . . . . . . . . . . . . .  1-23, 1-25

1-654-010047-06  . . . . . . . . . . . . . . . . . . . .  1-8, 1-15

1-654-010049-03  . . . . . . . . . . . . . . . . . . . . . . . .  1-17

1-654-010049-11  . . . . . . . . . . . . . . . . . . .  1-72, 1-73

1-654-010051-05  . . . . . . . . . . . . . . .  1-70, 1-79, 1-83

1-654-010051-06  . . . . . . . . . . .  1-8, 1-15, 1-61, 1-79

1-654-010051-07  .  1-8, 1-15, 1-17, 1-19, 1-21, 1-23, 
1-70

1-654-010051-09  . . . . . . . . . . . . . . . . . . . . . . . . .  1-8

1-654-010051-10  . . . . . . . . . .  1-15, 1-53, 1-72, 1-73

1-654-010051-11  . . . . . . . . . . . . . . . . . . . . . . . .  1-61

1-654-010051-12  . . . . . . . . . . . . . . . . . . .  1-15, 1-59

1-654-010055-02   1-29, 1-35, 1-41, 1-45, 1-70, 1-71, 
1-76

1-654-010055-03  .  1-8, 1-15, 1-49, 1-50, 1-55, 1-69, 
1-70, 1-75

1-654-010055-04  . . . . . . . . . .  1-23, 1-25, 1-70, 1-71

1-654-010055-05  . . . . . . . . . . . . . . . . . . .  1-23, 1-25

1-654-010059-02  . . . . . . . . . . . . . . . . . . . .  1-8, 1-15

1-654-010059-03  . . . . . . . . . . . . . . .  1-29, 1-35, 1-41

1-654-010059-04  . . . . . . . . . . . . . . . . . . .  1-23, 1-25

1-654-010059-05 . . . . . . . . . . . . . . . . . . . . . . . .  1-21

1-654-010059-07 . . . . . . . . . . . .  1-8, 1-15, 1-23, 1-25

1-654-010125-09 . . . . . . . . . . . . . . .  1-17, 1-19, 1-21

1-656-010003051  . . . . . . . . . . . . . . .  1-8, 1-15, 1-63

1-656-010003053  . . . . . . . . . . . . . . . . . . . .  1-8, 1-15

1-660-010006  . . . . . . . . . . . . . . . . . . . . . . . . . .  1-73

166912  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

167382  . . . . . . . . . . . . . . . . . . . . . .  1-29, 1-35, 1-41

167384  . . . . . . . . . . . . . . . . . .  1-29, 1-35, 1-41, 1-45

167397  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-49, 1-79

167404  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-29, 1-35

168650  . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7, 1-14

169358  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-41

169359  . . . . . . . . . . . . . . . . . . . . . .  1-29, 1-35, 1-41

169383  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-68

169534  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

169853  . . . . . . . . . . . . . . . . . . . . . . .  1-7, 1-14, 1-63

170394  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-27, 1-39

170395  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-27, 1-39

170396  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-27, 1-39

170397  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-27, 1-39

171210  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-66

171211  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-66

171442  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

173411  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-70, 1-71

174043  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-45, 1-47

174553  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-47

178444  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

1-796-010003-02 . . . . . . .  1-8, 1-15, 1-17, 1-19, 1-21

179902  . . . . . . . . . . . . . . . . . . . . . . .  1-7, 1-14, 1-81

180266  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-72, 1-73

180570  . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7, 1-14

1-822-010002  . . . . . . . . . . . . . . . . . . . . . . .  1-8, 1-15

1-833-010001  . . . . . . . . . . . . . . . . . . . . . . . . . .  1-47

184501  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-59

184585  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14, 1-53

185059  . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7, 1-14

1-861-010032-04 . . . . . . . . . . . . . . . . . . . . .  1-8, 1-15
2-3



NUMERICAL INDEX
1-861-010032-07  . . . . . .  1-8, 1-15, 1-23, 1-25, 1-79

1-861-010032-08  . . . . . . . . . .  1-27, 1-33, 1-39, 1-45

1-861-010032-09  . . . . .  1-23, 1-25, 1-53, 1-72, 1-73

1-861-010032-11  .  1-8, 1-15, 1-17, 1-19, 1-21, 1-23, 
1-25, 1-53, 1-59, 1-61, 1-69, 1-70, 1-72, 1-73, 1-79, 
1-83

1-861-010032-14  . . . . . . . . . . . . . . . . . . . .  1-8, 1-15

1-861-010032-15  .  1-8, 1-15, 1-23, 1-49, 1-50, 1-69, 
1-70, 1-71, 1-75

1-861-010032-18  . . . . . . . . . . . . . . .  1-8, 1-15, 1-47

1-861-010032-19  . . . . . . . . . . . . . .  1-21, 1-23, 1-25

1-861-010032-21  . . . . . . . . . . . . . .  1-29, 1-35, 1-41

1-861-010032-22  . . . . . . . . . . . . . . . . . . .  1-35, 1-41

1-861-010032-24  . . . . . . . . . . . . . .  1-17, 1-19, 1-21

1-861-010034-07  . . . . . . . . . . . . . . . . . . . .  1-8, 1-15

1-861-010034-09  . . . . . .  1-8, 1-15, 1-21, 1-23, 1-25

1-861-010034-10   1-17, 1-23, 1-25, 1-27, 1-33, 1-39, 
1-45, 1-84

1-861-010034-11  . . . . . . . . . . . . . . . . . . . . . . . .  1-55

1-861-010034-13  . . . . . . . . . .  1-29, 1-35, 1-41, 1-45

1-861-010034-15  . . . . . . . . . . . . . .  1-29, 1-35, 1-41

186849  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

186882  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

186945  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

186948  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

186951  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

187833  . . . . . . . . . . . . . . . . . . . . . .  1-36, 1-42, 1-48

187857  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-48

187860  . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7, 1-14

187863  . . . .  1-30, 1-36, 1-42, 1-48, 1-49, 1-50, 1-81

187864  . . . . .  1-7, 1-14, 1-30, 1-36, 1-42, 1-48, 1-81

187898  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-76

187900  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-76, 1-80

1-879-010005  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-63

1-879-010010  . . . . . . . . . . . . .  1-57, 1-59, 1-61, 1-63

188287  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-72, 1-73

188880  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

188888  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-33

188898  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-59

188910 . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-72, 1-73

188914 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

188916 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

188920 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

188926 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

189509 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-41

190703 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-73

190704 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-76

190707 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-19

190709 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-57

190710 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-61

190712 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-59

190713 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-68

190716 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-57

190717 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-79

190719 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-79

190720 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-79

190721 . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7, 1-14

190725 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-83

190727 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-83

190728 . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-70, 1-83

190729 . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-70, 1-83

190731 . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-49, 1-50

190732 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

190733 . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7, 1-14

190734 . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-30, 1-48

190735 . . . . . . . . . . . . . . . . . . . . . . . .  1-7, 1-14, 1-81

190741 . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-79, 1-80

190742 . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-79, 1-80

190743 . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-79, 1-80

190744 . . . . . . . . . . . . . . . . . . . . . . .  1-57, 1-59, 1-61

190745 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

190746 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-80

190749 . . . . . . . . . . . . . . . . . . .  1-7, 1-14, 1-49, 1-50

190750 . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-49, 1-50

190753 . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-79, 1-80

192013 . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7, 1-14

192014 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-61
2-4 F-853-0916



NUMERICAL INDEX
192025 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-72

192026 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-63

192033 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-41

192034 . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-19, 1-21

192036 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-80

192037 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-79

192038 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-70

192039 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-81

192041 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-70

192042 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-84

192043 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-84

192046 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-81

192047 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-81

192048 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-81

192060 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7

192061 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-56

192726 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-23

192727 . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-23, 1-25

194420 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-17

194421 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-17

194422 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-17

194423 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-17

194430 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-17

196200 . . . . . . . . . . . . . . . . . . . . . . .  1-29, 1-35, 1-41

198563 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-53

198564 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

198571 . . . . . . . . . . . . . . . . . . . . . . .  1-45, 1-48, 1-75

198590 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-50

198605 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-53

198607 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

198608 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-21

198609 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-21

198612 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

198615 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

199067 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

199076 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

199080 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

199082 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-53

199087  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-53

199088  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-53

199089  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

199090  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

199094  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-53

199096  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-21

199097  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-21

200390  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-75

200392  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-75

200411  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-25

200412  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-75

200421  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-39

200427  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

200430  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-67

200431  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

201526  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

201527  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

201528  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

2021-12-12S  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-21

2024-12-12S  . . . . . . . . . . . . . . . . . . . . . . .  1-17, 1-19

202702-10-8S  . . . . . . . .  1-15, 1-29, 1-35, 1-41, 1-47

202702-8-8S  . . . . . . . . . . . . . . . . . . . . . . . .  1-8, 1-15

202759  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

202762  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

202763  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-21

202768  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-47

202769  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-45

203102-8-8S  . . . . . . . . . . . . . . . . . . . . . . . .  1-8, 1-15

2062-10-8S  . . . . . . . . . . . . . . . . . . .  1-15, 1-47, 1-53

2062-12-8S  . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-15

2062-8-8S  . . . . . . . . . . . . . . . . . . . . . . . . . .  1-8, 1-15

2071-8-8S  . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-47

2216-12-12S  . . . . . . . . . . . . . . . . . . . . . . .  1-17, 1-19

239-3646-7  . . . . . . . . . . . . . . . . . . .  1-57, 1-59, 1-61

239-9008-4  . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-57

2-557-010426  . . . . . . . . . . . . . . . . . . . . . . . . . .  1-53

2-573-010335  . . . . . . . . . . . . . . . . .  1-33, 1-39, 1-45

27CM820 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-84
2-5



NUMERICAL INDEX
3/4NIPPLE  . . . . . . . . . . . . . . . . . . . . . . . .  1-17, 1-19

3-102-010027  . . . . . . . . . . . . . . . . . . . . . . .  1-8, 1-15

31503  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-63

3-155-010018-6  . . . . . . . . . . . . . . . . . . . . . . . . .  1-47

3-162-010001  . . . . . . . . . . . . . . . . . . . . . .  1-17, 1-19

3-174-010038  . . . . . . . . . . . . . . . . . . . . . .  1-47, 1-64

3-174-010039  . . . . . . . . . . . . . . . . . . . . . .  1-64, 1-67

3-174-010039036  . . . . . . . . . . . . . . . . . . . . . . . .  1-47

3-174-010042  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-68

3-201-010001  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-15

3-201-010002  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-15

3-203-010025  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-15

3-242-010063  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-53

3-272-010003  . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-8

3-272-010004  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-63

3-272-010063  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-63

3-311-010212  . . . . . . . . . . . . . . . . .  1-17, 1-19, 1-21

3-311-012719  . . . . . . . . . . . . . . . . . . . . . .  1-23, 1-25

3-311-012787  . . . . . . . . . . . . . . . . . . . . . .  1-23, 1-25

3-368-010252  . . . . . . . . . . . . .  1-15, 1-47, 1-61, 1-63

3-399-010001  . . . . . . . . . . . . . . . . .  1-17, 1-19, 1-21

3-485-010001  . . . . . . . . . . . . . . . . . . . . . . .  1-8, 1-15

3-561-010001  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-21

3-561-010008  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-21

3-573-010105  . . . . . . . . . . . . . . . . . . . . . . .  1-8, 1-15

3-573-010195  . . . .  1-27, 1-33, 1-39, 1-45, 1-49, 1-50

3-573-010377  . . . . .  1-8, 1-15, 1-27, 1-33, 1-39, 1-45

3-573-010378  . . . . . . . . . . . . . . . . . . . . . .  1-49, 1-50

3-591-010001  . . . . . . . . . . . . . . . . .  1-17, 1-21, 1-55

3-630-010002  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-53

3-654-010129-1  . . . . . . . . . . . . . . . . . . . . . . . . .  1-45

3-654-010129-2  . . . . . . . . . . . . . . . . . . . . . . . . .  1-45

3-762-010017  . . . . . . . . . . . . . . . . . . . . . . .  1-8, 1-15

43028  . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-7, 1-14

516-22PTL  . . . . . . . . . . . . . . . . . . .  1-27, 1-39, 1-75

560  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-63

622-2967-001  . . . . . . . . . . . . .  1-56, 1-57, 1-59, 1-61

622-2967-002  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-56

622-2967-014  . . . . . . . . . . . .  1-56, 1-57, 1-59, 1-61

622-2967-016  . . . . . . . . . . . . . . . . . . . . . . . . . .  1-56

622-2967-017  . . . . . . . . . . . .  1-56, 1-57, 1-59, 1-61

622-2967-018  . . . . . . . . . . . . . . . . . . . . . . . . . .  1-56

6470-431-00  . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-81

71508989 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-14

731795 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-53

7HCGHT500  . . . . . . . . . . . . . . . . . .  1-47, 1-65, 1-67

7HCGT500 . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-67

900598-12S . . . . . . . . . . . . . . . . . . . . . . . .  1-17, 1-19

905-54-107  . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-47

R

RWD11999  . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-45

RWD34999  . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-45
2-6 F-853-0916





http://www.landoll.com
http://www.landoll.com/

	Frame Assembly 23’ and 25.5’ - 1 of 5 1-2
	Frame Assembly 23’ and 25.5’ - 2 of 5 1-3
	Frame Assembly 23’ and 25.5’ - 3 of 5 1-4
	Frame Assembly Hydraulics 23’ and 25.5’ - 4 of 5 1-5
	Frame Assembly Electrical 23’ and 25.5’ - 5 of 5 1-6
	Frame Assembly 28’ - 1 of 5 1-9
	Frame Assembly 28’ - 2 of 5 1-10
	Frame Assembly 28’ - 3 of 5 1-11
	Frame Assembly 28’ - 4 of 5 1-12
	Frame Assembly 28’ - 5 of 5 1-13
	Wet Kit and Frame Brackets, 23’ 1-16
	Wet Kit and CL Frame Brackets 25.5’ 1-18
	Wet Kit and CL Frame Brackets 28’ 1-20
	Steel Bed Brackets, 23’ and 25.5’ 1-22
	Steel Bed Brackets, 28’ 1-24
	Bed Assembly 23’ x 102” Chain Drive - 1 of 3 1-26
	Bed Assembly 23’ x 102” Chain Drive - 2 of 3 1-28
	Bed Assembly 23’ x 102” Chain Drive - 3 of 3 1-30
	Bed Assembly 25.5’ x 102” Chain Drive - 1 of 3 1-32
	Bed Assembly 25.5’ x 102” Chain Drive - 2 of 3 1-34
	Bed Assembly 25.5’ x 102” Chain Drive - 3 of 3 1-36
	Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 1 of 3 1-38
	Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 2 of 3 1-40
	Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 3 of 3 1-42
	Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch - 1 of 4 1-43
	Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch - 2 of 4 1-44
	Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch - 3 of 4 1-46
	Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch - 4 of 4 1-48
	Bulkhead Assembly, 23’ and 25.5’ 1-49
	Bulkhead Assembly, 28’ 1-50
	Hitch Combo Pintle/2” Ball (Universal) - Optional, 28’ Only 1-52
	Required Parts at Truck, 28’ Only 1-54
	Gear Pump Assembly 1-55
	PTO Electrical Connector 1-56
	Work Light, Bumper Mount - Optional 1-57
	Warning Strobe, Bulkhead Mount - Optional 1-58
	Work Light LED - Optional 1-60
	Work Light LED Pair- Optional 1-62
	Chain Assembly, Container Load 1-64
	Container Chain and Bridle 1-65
	Pusher, Container Assembly 1-66
	Chain Connector 1-67
	Chain and Hook Assembly 1-67
	Container Hold Downs 1-68
	Storage Box - 48 x 20 x 18H 1-69
	Tool Box - 48 x 18 x 18H 1-70
	Ladder Assembly, 23’ Bed 1-72
	Ladder Assembly, 25.5’ and 28’ Beds 1-73
	Alignment Rollers w/Storage Racks - 28’ Bed Only 1-74
	Cone Assembly, 23’ and 25.5’ Beds 1-76
	Broom and Bar Assembly 1-78
	Tool Accessory Kit 1-80
	Spare Light Kit 1-81
	Container Hold-Down Chain Kit 1-81
	Strap Ratchet 1-82
	Load Binder 1-82
	Tool Box Door Stop 1-83
	Bracket DOT for Mud Flap 1-83
	Bracket Container Lock Assembly 1-84
	Frame Assembly 23’ and 25.5’ - 1 of 5
	Frame Assembly 23’ and 25.5’ - 2 of 5
	Frame Assembly 23’ and 25.5’ - 3 of 5
	Frame Assembly Hydraulics 23’ and 25.5’ - 4 of 5
	Frame Assembly Electrical 23’ and 25.5’ - 5 of 5
	Frame Assembly 28’ - 1 of 5
	Frame Assembly 28’ - 2 of 5
	Frame Assembly 28’ - 3 of 5
	Frame Assembly 28’ - 4 of 5
	Frame Assembly 28’ - 5 of 5
	Wet Kit and Frame Brackets, 23’
	Wet Kit and CL Frame Brackets 25.5’
	Wet Kit and CL Frame Brackets 28’
	Steel Bed Brackets, 23’ and 25.5’
	Steel Bed Brackets, 28’
	Bed Assembly 23’ x 102” Chain Drive - 1 of 3
	Bed Assembly 23’ x 102” Chain Drive - 2 of 3
	Bed Assembly 23’ x 102” Chain Drive - 3 of 3
	Bed Assembly 25.5’ x 102” Chain Drive - 1 of 3
	Bed Assembly 25.5’ x 102” Chain Drive - 2 of 3
	Bed Assembly 25.5’ x 102” Chain Drive - 3 of 3
	Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 1 of 3
	Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 2 of 3
	Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 3 of 3
	Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch - 1 of 4
	Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch - 2 of 4
	Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch - 3 of 4
	Bed Assembly 28’ x 102” Steel with Warn 20K, 2 Speed Winch - 4 of 4
	Bulkhead Assembly, 23’ and 25.5’
	Bulkhead Assembly, 28’
	Hitch Combo Pintle/2” Ball (Universal) - Optional, 28’ Only
	Required Parts at Truck, 28’ Only
	Gear Pump Assembly
	PTO Electrical Connector
	Work Light, Bumper Mount - Optional
	Warning Strobe, Bulkhead Mount - Optional
	Work Light LED - Optional
	Work Light LED Pair- Optional
	Chain Assembly, Container Load
	Container Chain and Bridle
	Pusher, Container Assembly
	Chain Connector
	Chain and Hook Assembly
	Container Hold Downs
	Storage Box - 48 x 20 x 18H
	Tool Box - 48 x 18 x 18H
	Ladder Assembly, 23’ Bed
	Ladder Assembly, 25.5’ and 28’ Beds
	Alignment Rollers w/Storage Racks - 28’ Bed Only
	Cone Assembly, 23’ and 25.5’ Beds
	Broom and Bar Assembly
	Tool Accessory Kit
	Spare Light Kit
	Container Hold-Down Chain Kit
	Strap Ratchet
	Load Binder
	Tool Box Door Stop
	Bracket DOT for Mud Flap
	Bracket Container Lock Assembly
	Illustrated Parts List
	Instructions For Ordering Parts
	Steel Bed Brackets, 23’ and 25.5’
	Bed Assembly 23’ x 102” Chain Drive - 3 of 3
	Bed Assembly 25.5’ x 102” Chain Drive - 1 of 3
	Bed Assembly 25.5’ x 102” Chain Drive - 3 of 3
	Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 1 of 3
	Bed Assembly 25.5’ x 102” Chain Drive, with Toeboard - 2 of 3
	Bulkhead Assembly, 23’ and 25.5’
	Gear Pump Assembly
	PTO Electrical Connector
	Work Light, Bumper Mount - Optional
	Chain Connector

